\\dyer\dyer-part\AApr:

WASTEWATER TREATMENT PLANT

IMPROVEMENTS - PRE DESIGN REPORT

CITY OF SUTHERLIN
DOUGLAS COUNTY, OREGON

PROJECT NO. 146.38

WWWW

CEAGLE PO

3N g
CALIFORNIA 5/9 NEVADA

LOCATION MAP
NOT TO SCALE

THIS PROJECT IS FUNDED BY THE OREGON DEPARTMENT OF

MAY 2016

ENGINEER: FUND AGREEMENT NO. R89540

THE DYER PARTNERSHIP
D ENGINEERS & PLANNERS, INC.
1330 Teakwood Avenue / Coos Bay, Oregon 97420

e e/C 2 n
(541)269-0732 / WWW.DYERPART.COM

ENVIRONMENTAL QUALITY CLEAN WATER STATE REVOLVING

BBBBB
NNNNNNN




\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\GI DWG INDEX.dwg, 3/22/2016 9:24:32 AM PLOT DATE May 5, 2016

DWG #. SHT. # DESCRIPTION DWG #. SHT. # DESCRIPTION DWG #. SHT. # DESCRIPTIO
GENERAL CIVIL SBR
Gl | INDEX TO DRAWINGS Cl00 29 NEW WWTP SITE PLAN M900 48 MECHANICAL-PLAN VIEW
G2 2 VICINITY MAP clol 30 NEW SITE GRADING PLAN M30I 49 MECHANICAL- SECTION
G3 3 ABBREVIATIONS, GENERAL NOTES, AND LEGEND clo2 3 NEW YARD PIPING SITE PLAN M902 50 MECHANICAL- SECTION
G4 4 DESIGN DATA $900 51 STRUCTURAL- PLAN VIEW
G5 5 DESIGN DATA CONT. ARCHITECTUAL S90! 52 STRUCTURAL- SECTION
G6 6 OVERALL HYDRAULIC PROFILE- LIQUID STREAM S902 53 STRUCTURAL- SECTION
G7 7 HYDRAULIC PROFILE
A2I0 32 BIOSOLIDS STORAGE FACILITY
G8 8 HYDRAULIC PROFILE
A400 33 CONTROL BUILDING - FLOOR PLAN TERTIARY FILTER
G9 9 HYDRAULIC PROFILE
A40I 34 CONTROL BUILDING - ELEVATIONS MIO0O 54 MECHANICAL- PLAN VIEW
A500 35 SHOP BUILDING - FLOOR PLAN MIOO) 55 MECHANICAL- SECTION
PROCESS A50I 36 SHOP BUILDING - SECTIONS & ELEVATIONS MI002 56 MECHANICAL- SECTION
S1000 57 STRUCTURAL- PLAN VIEW
PI 10 STANDARD SYMBOLS SCREENING FACILITY
siool 58 STRUCTURAL- SECTION
P2 [ GENERAL PROCESS DIAGRAM - LIQUID STREAM
M600 37 INFLUENT SCREEN PLAN AND SECTIONS S1002 59 STRUCTURAL- SECTION
P3 12 GENERAL PROCESS DIAGRAM - WASTE STREAM
S600 38 INFLUENT SCREEN STAIRCASE DETAIL
P4 13 MAIN CONTROL PANEL
P600 14 INFLUENT SCREENING FACILITY UV DISINFECTION
P700 15 INFLUENT PUMP STATION
S5 - EEadaie INFLUENT PUMP STATION Mil00 60 MECHANICAL - PLAN VIEW
—_— - _— . , o LA s £Le Milol 6l MECHANICAL - TYPICAL SECTION
M 9 MECHANI AND ELEVATION VIEW R
Ba 8 —— slioo 62 STRUCTURAL - PLAN VIEW
PI000 19 TERTIARY FILTERS
PIlOO 20 ULTRAVIOLET DISINFECTION
HEADWORKS
PI200 21 EFFLUENT DISPOSAL - REUSE - BIOSOLIDS TREATMENT
PI300 22 BIOSOLIDS TREATMENT MB00 40 MECHANICAL-UPPER PLAN VIEW
PI30I 23 BIOSOLIDS TREATMENT BLOWERS M80! 4 MECHANICAL- LOWER PLAN VIEW MI300 63 EXISTING DIGESTER - REHABILATION
PI302 24 EFFLUENT DISPOSAL - SLUDGE DEWATERING MB02 42 MECHANICAL- TYPICAL SECTION MI3ol o OUTER TANKS ~ SECTION VIEWS
M803 43 MECHANICAL- TYPICAL SECTION MI302 65 CENTER TANK SECTION VIEWS
DEMOLITION S800 44 STRUCTURAL- UPPER PLAN VIEW MI303 66 CENTER TANK - SECTION VIEW
S80I 45 STRUCTURAL- LOWER PLAN VIEW MI3I0 67 SLUDGE DEWATERING - PLAN VIEW
S802 46 STRUCTURAL- TYPICAL SECTION
DI0O 25 EXISTING SITE
0200 26 EXISTING FILTER BUILDING S803 47 STRUCTURAL- TYPICAL SECTION
EVERETT AVE. PUMP STATION
D300 27 EXISTING OPERATIONS BUILDING
DI300 28 EXISTING TREATMENT PLANT DI400 68 DEMOLITION- PLAN VIEW
MI400 69 MECHANICAL- PLAN VIEW
M40l 70 MECHANICAL- TYPICAL SECTION
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP P ]
T o T P 7 ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS ROJECTNO. | DRAWING NO.
— S 1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G1
TELEPHONE: (541) 269-0732
APPROVED BY: wwdyerpdrt:com GENERAL DATE SHEET NO.
: LINE IS 1 INCH
H=: . INDEX TO DRAWINGS MAY 2016 | 1 ©oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




\\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\G2 VICINITY MAP.dwg, II/30/20I5 3:25:40 PM PLOT DATE May 5, 2016

LIN.

STEARN'S

CHURCH RD.

CHURCH RD.

TREATMENT
PLANT

| [ 1] e[ ]

AA XOJATYD

LILLY CT

m
2

5
X,
S
&

TLAKE O

Q

GREYFOX DR

) &

TO
INTERSTATE-5

-

EVERETT AVE. PUMP STATION VICINITY MAP

SCALE: 1" = 500"

A
TO

CITY OF
SUTHERLIN

GOLEV
O g

2]

SUTHERLIN WWTP VICINITY MAP

WWTP IMPROVEMENTS
FORDS POND

£ EVERETT AVE. PUMP STATION

SCALE: 1" = 500'
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO DRAWING NO
o S T o ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS ‘ '
1330 TEAKWOOD AVENUE
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G2
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
DATE SHEET NO.
DATE: \ LINE IS 1 INCH | GENERAL
: ! AT FULL SCALE ! VICINITY MAP MAY 2016 2 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




ABBREVIATIONS

GENERAL NOTES

REFERENCE SYMBOLS

|
A AR LF LINEAR FEET f
AB ANCHOR BOLT G LONG !
AC ASPHALTIC CONCRETE |
ADPTR AR v '[g,!vf GIEE g I. VERTICAL DATUM BASED ON BM V495. (EL. = 445.49' - 1988 NAVD). [DOUGLAS COUNTY /5ECT|ON DESIGNATION
QEG Q(ESQIIE,%\JE LWL LOW WATER LEVEL SURVEYOR'S OFFICE (DCSO) FILE #CS66/024 DATE 2000] W
| \
ARVOX AT RO EASE vaLvE MAT-  MATERIAL ? 2. HORIZONTAL CONTROL IS SPC OREGON SOUTH @ NGS "UMPQUA NE BASE” N:642,917.20 DRAWN ON DWG NO. C5
AUX AUXILIARY MECH  MECHANICAL E:4,168,902.82.
MFR MANUFACTURER DETAIL DESIGNATION
ol  BiBE BACIEILL MH MANHOLE 3. THE CONTRACTOR IS SPECIFICALLY CAUTIONED THAT THE LOCATION AND/OR ELEVATION OF (-
< BM BENCH MARK m“ MMM cAL JOINT EXISTING UTILITIES, AS SHOWN ON THESE PLANS, IS BASED ON FIELD LOCATES AND RECORDS (o3 /
sl BWL BOTTOM WATER LEVEL M Mot OF THE VARIOUS UTILITY COMPANIES AND, WHERE POSSIBLE MEASUREMENTS IN THE FIELD. THE : T~ DRAWN ON DWG NO. D3
ol ¢ INFORMATION IS NOT TO BE RELIED UPON AS BEING EXACT OR COMPLETE. THE CONTRACTOR |
) CONDUIT NPW NON-POTABLE WATER MUST CONTACT "ONE-CALL" AT 8Il. THE TELEPHONE NUMBER FOR THE OREGON UTILITY
2 RV NTS NOT TO SCALE
NOTIFICATION CENTER IS (503) 232-1987. FOR UTILITY LOCATES AT LEAST 48 HOURS BEFORE
CATCH BASIN NIC NOT IN CONTRACT
CAST IRON ON CENTER ANY EXCAVATION. PRIOR TO CONSTRUCTION, THE CONTRACTOR SHALL VERIFY PERTINENT
wl g CUBIC FEET PER MINUTE o0 iy 2 1 — LOCATIONS AND ELEVATIONS ESPECIALLY AT CONNECTIONS AND AT POTENTIAL UTILITY
IN CONFLICTS.
2l cwp CORRUGATED METAL PIPE OF OVERFLOW UNDERGROUND SERVICE ALERT
5| GMU CONCRETE MASONRY UNIT P PHASE (ELEC)/PUMP 4. THE OVERHEAD ELECTRIC LOCAL DISTRIBUTION SYSTEMS AND INDIVIDUAL SERVICE LINES ARE ONE-CALL NUMBER
g| GNTRL CONTROL PC PONT_OF CURVATURE
=] I CLEARGUT Eg et DN ALE NOT SPECIFICALLY INDICATED ON THE DRAWINGS BUT DO EXIST ALONG THE PIPELINE ROUTES.
CONC CONCRETE PLAIN END THE CONTRACTOR SHALL EXERCISE CAUTION WHILE WORKING NEAR, OR UNDER, ALL ELECTRIC
PE
CONN CONNECTION PERF  PERFORATED LINES.
CONST  GONSTRUCTION Pl POWER INPUT
88{%‘; 88&98‘.%’%{& Elé LATEER CONTRACTORS NOTIFICATION REQUIREMENTS LAW
GPLG COUPLING Eor EfbéMVALVE ATTENTION: OREGON LAW REQUIRES YOU TO FOLLOW RULES ADOPTED BY THE OREGON UTILITY CALL TWO BUSINESS DAYS
s| G R p PRESSURE M NOTIFICATION CENTER. THOSE RULES ARE SET FORTH IN OAR-952-001-0090. YOU MAY OBTAIN BEFORE YOU DIG
Z[ cut CULVERT Szgss POWER POLE Ohury poLe COPIES OF THE RULES BY CALLING THE CENTER.
~
D DRAIN
2| os DIGESTED BIOSOLIDS RS Eh’;‘é”‘“%égf’é“o”
of DET DETAIL PSF QUNDS PER SQUARE FOOT
i B E e L D R
e
o  pim DIMENSION PVC POLYVINYL CHLORIDE
& Dip DUCTICEIRON PIPE PWT  PAVEMENT LEGEND
>
Q] bs DIGESTED SLUDGE R RADIUS
w|  DWG DRAWING SAP RELUANACTINATED SLUBGE EXISTING
9 EA EACH RDCR REDUCER
ES
EFF EFFLU REINF ,
a ELfELEV ELEVATION REQD  REQUIRED © GRAVITY SEWERLINE o MAILBOX O PROPERTY CORNER
gl Eec ELECTRICAL RW R SEWACE Y
&l o ELECTRICAL EMENT RS RAW STORM DRAIN/ CULVERT @ WATER METER = — PROPERTY LINE/ROW
e EXISTNG ~ Sgrvice AR SIDEWALK, CURB & GUTTER
1
& ] SANITARY. DRAI WATER VALVE BUILDING TCH BASIN
] I FLANGE COUPLING ADAPTER g SECONBARY AN JenT 5
m| FE FINAL EFFLUENT SAWL  STORM HIGH WATER LEVEL FIRE HYDRANT EDGE A.C. PAVEMENT STORM DRAIN MANHOLE = DR
A FINiSH GRADE Pec  SHEEROIAN
2l M FIRE HYDRANT 20 2O ARI IONS POWER POLE SANITARY SEWER MANHOLE = SS
e FLOWLINE 3$ SANITARY SEWER EDGE OF GRAVEL
Z Fbc %/F\?hétéza - 221 EHAlEsS STEEL POWER POLE W/GUY WIRE SANITARY SEWER CLEANOUT
O
2 STD STORM DRAIN
5| roc FAGE OF CORB e SleEneEmR UNDERGROUND TELEPHONE, LINE STREET SIGN yie SURVEY CONTROL POINT
7 FEET LB
gl Fo FOOTING 200 S PaRADE ELECTRICAL PEDESTAL STREAM/DITCH UNDERGROUND TELEVISION
wl g GRIT
& T8C TOP _BACK CURB TELEPHONE PEDESTAL
g cav GALVANIZED e L o FENCE UNDERGROUND ELECTRIC
| GALVANIZED IRON PIPE
o &b TCPLG  TRANSITION COUPLING
2| Ghgy SNHEER D) TANK DRAIN OVERHEAD POWER LINE
2l &7 GATE vaLvE TE TERTIARY EFFLUENT
= F TERTIARY FILTER -
§| e HosE BiB T8 TOE OF BANK
HDPE LYETHYLENE
“l Horz el e TOF TOP OF FOOTING NE
& TOW TOP OF WALL NEW
& wmp HORSE POWER
i [ e T T
sl AL e IR IRANSITION LINES AND NOTATIONS USED TO IDENTIFY NEW CONSTRUCTION OR IMPROVEMENTS TO EXISTING FACILITIES VARY.
& Hw RIGH, WEATERS LEVEL P THrFicAL REFER TO SITE SPECIFIC PLAN DRAWING SHEETS FOR IDENTIFICATION OF NEW CONSTRUCTION AND/OR IMPROVEMENTS
wl INVERT ELEVATION UON UNLESS OTHERWISE NOTED IN THAT PARTICULAR AREA.
gl N INVERPR Ny oo veNt
g JB JUNCTION BOX VAR VARIES
gl LA LATERAL W CITY_WATER POTABLE
= LENGTH WAS WASTE ACTIVATED SLUDGE
< W/ WITH
5 ) WITHOUT
3 YD YARD
W
. T
> N} NORTH
2 s SOUTH
g @ DIAMETER
g
< DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. | DRAWING NO.
2 —— e T o ENGINEERS & PLANNERS, WASTEWATER TREATMENT PLANT IMPROVEMENTS
o = o 1330 TEAKWOOD AVENUE
al CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G3
fg TELEPHONE: (541) 269-0732
ko) y www.dyerpart.com
g APPROVED BY: — GENERAL DATE SHEET NO.
> DATE: | |
2 o DORULgoME ¢ ABBREVIATIONS, GENERAL NOTES, AND LEGEND MAY 2016 | 3 oF 70




May 5, 2016

PLOT DATE

DESIGN DATA

EFFLUENT QUALITY (MONTHLY AVERAGE)
EPA RELIABILITY
BOD5 (20°C)
SUSPENDED SOLIDS
NH-N

TOTAL NITROGEN
TOTAL PHOSPHOROUS

() MAY | TO JUNE 30

MINUMUM REMOVAL
EFFICIENCY

E. COLI BACTERIA
ORGANISMS / 100ml

pH
AMMONIA. NITROGEN

OTHER PARAMETERS (NOVEMBER-MAY)

85% FOR CBOD & TSS

126 MONTHLY GEO. MEAN. NO SINGLE

SAMPLE>406
6<pH<9
SHALL NOT EXCEED 2| MG/L DAILY

MAXIMUM AND 7.8 MG/L MONTHLY
AVERAGE

ONE PUMP OPERATING CAPACITY
FIRM CAPACITY W/ 2 PUMPS

OPERATING
AVERAGE DETENTION TIME

WET WEATHER FORCE MAIN

LENGTH

TYPE

PROFILE

DISCHARGE

AIR RELEASE VALVES
VACUUM RELEASE VALVES
AVERAGE DETENTION TIME
SULFIDE CONTROL

1.8 MGD @ 46.2 FEET TDH
3.0 MGD @ 54 FEET TDH

13.9 MINUTES (ADWF)

390 FEET

18 INCH DI

CONTINUOUSLY ASCENDING
WWTP HEADWORKS

YES

YES

5.0 MINUTES (AWWF)
NONE

INFLUENT FLOW MEASURMENT

TYPE
NUMBER

SIZE

FLOW RANGE

DESIGN BASIS DESIGN BASIS CONTINUED PROCESS AREA 700: INFLUENT PUMP STATION PROCESS AREA 800: HEADWORKS
PUMP_STATION HAND RAKED BAR SCREEN (BYPASS)
PARBWETER 1EAR NPDES PERMIT WASTE DISCHARGE LIMITATIONS
2012 2037 STATION TYPE PENTAPLEX TYPE ONE INCH BAR SPACED SCREEN
A 905 12,100 . TRIPLE SUBMERSIBLE WINTER FLOW & NUMBER  ONE
POPULATION 7 JUNE | TO OCTOBER 3| - NO DISCHARGE OF WATERS OF THE STATE DOUBLE EUEMPEEELE SUIE o GARGATT o0 kiEH
WASTEWATER FLOWS, MGD PUMP TYPE  VARIABLE SPEED NON CLOG CENTRIFUGAL
NOVEMBER | TO NOVEMBER 30 - WEEKLY AND DAILY LIMITS BASED ON WET WELL GRIT REMOVAL
BASE SEWAGE 0.617 0.72 STREAM FLOW IN CALAPOOYA CREEK
BASE INFILTRATION ol 0.16 DEPTH 20 FEET TYPE VORTEX GRIT CONCENTRATOR
’ ' PARAMETER STREAM AVERAGE MONTHLY  WEEKLY  DAILY SIZE 8 FEET x 14 FEET RECTANGULAR NUMBER ONE
ADWF 0.72 0.88 FLOW EFFLUENT AVERAGE ~ AVERAGE MAXIMUM R — o\/LOl?l\JrgE ggsgg lj::gTTRANSDUCER N — GR;EQSMEL%Vg $~BOD MGD
CONCENTRATIONS LBS
AWWF 1.37 2.0 LB/DAY  1B/DAY OVERFLOW WET WELL ELEVATION  400.2 FEET
MMDWFg 123 1.80 MONTHLY WEEKLY OVERFLOW DISCHARGE POINT ~ TBD GRIT CLASSIFIER
R o o AVE. TIME TO OVERFLOW 12 MINUTES (AWWF)
5 . - BODs5,TSS <45 CFS 30 MG/L 45 MG/L 440 170 260 AUXILIARY POWER ~ PLANT STANDBY GENERATOR TYPE  SHAFTLESS CLASSIFIER
ALARM TELEMETRY  AUTODIALER NUMBE
PR ISNIERE R (MG BODs,TSS 45-60 CFS 30 MG/L 45 MG/L 440 320 480 EPA CLASS | DRIVE H'; 8”55 HP
PR HERARE WEER - IRE 07 BOD5,TSS 60-96 CFS 30 MG/L 45 MG/L 440 440 660 INCOMING FLOW RATE 250 GPM @ 6-8 PSl
PDAF5  5.57 7.00 WET WEATHER PUMP SYSTEM POUNDS PER HOUR  TBD
BE 0 - BODs,TSS >96 CFS 30 MG/L 45 MG/L 440 660 880
: - TOTAL NUMBER OF PUMPS 3 GRIT_BASIN
PUMP HORSEPOWER 45 HP EACH
WASTE WATER LOADS, LB/D DECEMBER | TO MAY 3| - DISCHARGE IN MAY ALLOWED ONLY WHILE THE ONE PUMP OPERATING CAPACITY 4.2 MGD ® 43.7 FEET TDH VOLUME  TBD
BOD DAILY FLOW IN CALAPOOYA CREEK EXCEEDS 82 CFS TWO PUMP OPERATING CAPACITY  7.76 MGD @ 47.9 FEET TDH
AVERAGE LOAD 2,154 FIRM CAPACITY W/ 3 PUMPS  10.44 MGD @ 52.8 FEET TDH ELOW SPLITTING TO SBR
PARAMETER AVERAGE EFFLUENT ~ MONTHLY  WEEKLY DALY OPERATING
MAXIMUM LOAD 3,222 CONCENTRATIONS AVERAGE  AVERAGE MAXIMUM AVERAGE DETENTION TIME 5.2 MINUTES (AWWF) TYPE CONCRETE DROP BOX
DAY  LB/DAY LBS NUMBER  ONE
S8 MONTHLY ~WEEKLY LB/ / DRY WEATHER PUMP SYSTEM OUTLET PIPE QUANTITY  FOUR
AVERAGE LOAD 2345 BODs 30 MG/L 45 MG/L 560 840 1,100 OUTLET PIPE SIZE 12 INCH
. TOTAL NUMBER OF PUMPS 2 FLOW RANGE (PER OUTLET PIPE)  0.45 MGD TO 2.25 MGD
MAXIMUM LOAD . TSS 30 MG/L 45 MG/L 560 840 1,100 PUMP HORSEPOWER 20 HP EACH

MAG METER

FOUR

12 INCH

0.45 MGD TO 2.25 MGD

EPA

RELIABILITY CLASS

(2) JULY | TO OCTOBER 30

(3) OCTOBER 16 TO OCTOBER 3|
(RIVER GAUGE 2 100 cfs)

\\\dyer\dyer-part\AAprojects\|146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\G4 DESIGN DATA.dwg, 5/3/2016 10:19:28 AM

TOTAL CHLORINE
RESIDUAL

AVERAGE

SHALL NOT EXCEED 0.04 MG/L DAILY
MAXIMUM AND 0.0l MG/L MONTHLY

DRY WEATHER FORCE MAIN
LENGTH 390 FEET
TYPE 10 INCH DI
PROFILE CONTINUOUSLY ASCENDING
DISCHARGE WWTP HEADWORKS

AIR RELEASE VALVES YES

PROCESS AREA 600:

INFLUENT SCREENING FACILITY

VACUUM RELEASE VALVES YES
AVERAGE DETENTION TIME 2.2 MINUTES (ADWF)
SULFIDE CONTROL NONE

SCREENING
TYPE  SHAFTLESS SPIRAL SCREEN ELEVATIONS
HAMBER 2 RIM ELEVATION  400.2 FEET
: c -
SAPEEITY (E%EN'QSRES'E% g_%SM'gD HES HIGH WATER LEVEL ALARM  397.0 FEET
MOTOR HP 2.0 8:¢ FM OUT LE. (TYP. OF 2) 396.0 FEET
NON-POTABLE WASH WATER  I5 GMP @ 60 PSI (PER SCREEN) 12"¢ FM OUT LE. (TYP. OF 3)  396.0 FEET
NON-POTABLE WATER SCREEN 250 MICRONS - lﬁZE?i' :NELEITEI;'S)' igg.os
LEVEL SENSOR  ULTRA SONIC E.
FREEZE PROTECTION  YES LML JCARN 3839 FEET
DRY WEATHER PUMP # ON  385.0 FEET
DRY WEATHER PUMP #2 ON  386.0 FEET
BYPASS SCREENING WET WEATHER PUMP # ON  387.0 FEET
TYPE ~ HAND RAKED BAR SCREEN WET WEATHER PUMP #2 ON  388.0 FEET
OPENINGS 1.0 INCH WET WEATHER PUMP #3 ON 389.0 FEET
INFLUENT SAMPLING ALL PUMPS OFF  382.0 FEET
TYPE TBD LWL ALARM 38l.5 FEET
NUMBER  TBD BOTTOM OF WELL  380.0 FEET
BYPASS SCREENING
— *TWO 20-HP PUMPS SERVE AS A REDUNDANT BACKUP FOR ONE 45-HP PUMP
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
e ——— T o ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
— s 1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G4
TELEPHONE: (541) 269-0732
APPROVED BY: Www.dyerpart.com GENERAL DATE SHEET NO.
DATE: 1 LINE IS 1 INCH |
: ! AT FULL SCALE ! DESIGN DATA MAY 2016 4 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\\dyer\dyer-part\AAprojects\|146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\G5 DESIGN DATA CONT.dwg, 5/3/20I6 10:26:49 AM

DESICGN DATA

PROCESS AREA 900: SEQUENCING BATCH REACTOR

PROCESS AREA 1100: ULTRAVIOLET DISINFECTION

PROCESS AREA 1300:

BIOSOLIDS TREATMENT

PROCESS AREA 1400: EVERETT AVE. PUMP STATION

SEQUENCING BATCH REACTOR ULTRAVIOLET DISINFECTION AEROBIC DIGESTER BASIN BUMP STATION
TYPE  CONTINUOUS FEED BE BB IN/IS CAPACITY @ I3.5" SWD 95,900 GALLONS STATION TYPE  TRIPLEX SUBMERSIBLE
NUMBER OF TANKS  FOUR 2N/2S CAPACITY @ I3.5' SWD 191,900 GALLONS PUMP TYPE  NON CLOG CENTRIFUGAL, VFD
LENGTH  83.0 FEET EACH MUMBER Ol 3N/3S CAPACITY @ I3.5' SWD 95,900 GALLONS PUMP STATION FLOW 2037 ADWF 368 GPM
WIDTH  38.0 FEET EACH MR o s 4N/4S CAPACITY @ 13.5' SWD 139,900 GALLONS PUMP STATION FLOW 2037 AWWF 698 GPM
TOP WATER LEVEL 8.0 FEET EACH T —— /M DIGESTER FREE BOARD 2.0 FEET PUMP STATION FLOW 2037 PDAF 2,430 GPM
BOTTOM WATER LEVEL  11.92 FEET EACH oNoE @ 200 N A BASIN IN/IS AR REQUIREMENT 385 SCFM PUMP STATION FLOW 2037 PIF 3,055 GPM
TREATMENT CAPACITY ~ 5.25 MGD (4.0HR NORMAL CYCLE) ERRECENT FRCAL 2 g = N/100m| BASIN 2N/2S AR REQUIREMENT 770 SCFM TOTAL NUMBER OF PUMPS 3
TREATMENT CAPACITY 7.0 MGD (3.0HR STORM CYCLE) BENEE BER R/E*%?gg | BASIN 3N/3S AIR REQUIREMENT 385 SCFM ONE PUMP OPERATING CAPACITY 1,925 GPM @ 68 FEET TDH
FREE BOARD  2.50 FEET BASIN 4N/4S AIR REQUIREMENT 561 SCFM TWO PUMP OPERATING CAPACITY 2,500 MGD @ 98 FEET TDH
FOOD TO MICROORGANISM RATIO  0.046 LBS BOD5/LB MLSS/DAY LAMP RACKS PER BANK 5 DECANTER TYPE 4 INCH TELESCOPING PUMP HP 60 HP EACH
SLUDGE VOLUME INDEX 150 ml/q LAMPS PER BANK 12

BIOSOLIDS PRODUCED
NORMAL DECANT RATE
PEAK DECANT RATE

BASIN WORKING VOLUME
DECANTER DRAW DOWN
HYDRAULIC RETENTION TIME

481 LBS/DAY/BASIN
3,646 GPM
4,861 GPM
7,588 CUFT/BASIN
6.08 FEET
0.61 DAYS

WASTE ACTIVATED SLUDGE (WAS) PUMP

WASTE SLUDGE PUMPS
TYPE

NUMBER

HORSEPOWER
CAPACITY

WAS FLOWMETER

WAS FLOWMETER
TYPE

NUMBER
CAPACITY

TYPE
NUMBER
HP

TYPE
NUMBER
CAPACITY
HORSEPOWER
DIFFUSERS
CONTROL

TYPE

NUMBER

LENGTH

DECANTER DRIVE UNIT
LEVEL CONTROL

CONSTANT SPEED, NON-CLOG
CENTRIFUGAL SUBMERSIBLES
FOUR

2.4

10 GPM @ TBD TDH

|

MAG

|

0-250 GPM

SUBMERSIBLE
8D
8D

ROTARY POSITIVE DISP., VFD
THREE (TWO DUTY, ONE STANDBY)
900 SCFM AT 8.0 PSIG

75

FINE BUBBLE

DO PROBE

VARIABLE LEVEL

FOUR

30 FEET WEIR LENGTH

3/4 HP

PRESSURE TRANSDUCER /FLOATS

PROCESS AREA 1000:

TERTIARY FILTER

IERTIARY FILTER

TYPE

NUMBER

CAPACITY (EACH)
FILTER PERFORMANCE

ROTATING DISK FILTER
TWO

.80 MGD
>5 mg/L TSS EFFLUENT

POWER CONSUMPTION
UV INTENSITY METERS
LAMP CONTROL
ELECTRICAL

LAMP TYPE

LENGTH

NUMBER:

HYPO CHLORIDE SYSTEM

STORAGE CAPACITY
METER PUMPS
DOSE

145 WATTS PER LAMP
2

FLOW PACED DIMMING/SHUT OFF
480VAC, 3 PHASE, 4 WIRE, 60 Hz
LOW PRESSURE HIGH OUTPUT
64-INCHES

120

6,100 GALS
(3) 8 GPH EACH
2.8 mg/L

PROCESS AREA 1200:

EFFLUENT DISPOSAL

OUTFALL TO CALAPOOYA CFEEK
SIZE

LENGTH

METERING

DISCHARGE POINT

DISINFECTION

MAXIMUM FLOW

CREEK FLOW MONITORING

MIN CREEK FLOW FOR DISCHARGE

IRRIGATION TANK PUMPS

TYPE

NUMBER

PUMP HP

50 HP PUMP CAPACITY

20 HP PUMP CAPACITY
CONTROLS

OVERFLOW DISCHARGE POINT
AUXILIARY POWER

ALARM TELEMETRY

EORCE MAIN

NUMBER

LENGTH TO GOLF COURSE
LENGTH TO FORD'S POND
SIZE & TYPE

PROFILE

DETENTION TIME

SULFIDE CONTROL

27 INCH

3,200 FEET

MAGNETIC FLOW

NEAR ROCHESTER BRIDGE
uv

7.0 MGD

OWRD STATION 14320700
82 CFS

VERTICAL TURBINE, VFD

TWO

TWO 50 HP, ONE 20HP

1,200 GPM @ TBD TDH

450 GPM @ TBD TDH

PRESSURE TRANSDUCER W/ FLOAT
CALAPOOYA CREEK

STANDBY DIESEL GENERATOR
SCADA

|

6,250 FEET
1,200 FEET
18 INCH DI
ASCENDING
8D

8D

BIOSOLIDS TRANSFER BASIN

BASIN VOLUME

PUMP TYPE

NUMBER OF PUMPS
TRANSFER PUMP CAPACITY
TRANSFER PUMP HP
CONTROLS

OVERFLOW DISCHARGE POINT
AUXILIARY POWER

ALARM TELEMETRY

BIOSOLIDS BLOWERS
BLOWER TYPE
SPEED
NUMBER

DECIBELS OUTSIDE OF ENCLOSURE
INTERIOR DIGESTER BASIN POWER
INTERIOR DIGESTER
EXTERIOR DIGESTER BASIN POWER
EXTERIOR DIGESTER

37,310 GALLON
SUBMERSIBLE NON-CLOG
FOUR

288 GPM @ 24.8 FEET TDH
5

PRESSURE TRANSDUCER W/ FLOAT
CALAPOOYA CREEK

STANDBY DIESEL GENERATOR
SCADA

ROTARY POSITIVE DISPLACEMENT
VARIABLE

FOUR

80 dB

3 @ 20 HP

457 SCFM @ 4.9 PSI

3 @ 50 HP

1,565 SCFM @ 5.0 PSI

BIOSOLIDS DEWATERING PRESS FEED PUMPS

PUMP TYPE

NUMBER OF PUMPS

CAPACITY BIOSOLIDS
TRANSFER PUMP

BIOSOLIDS TRANSFER PUMP HP

TYPE

NUMBER

CAPACITY

SCREW PRESS MOTOR
CAKE SOLIDS CONTENT
SIZE

POLYMER FEED CAPACITY
POLYMER FEED HP

ROTARY LOBE
TWO
150 GPM @ 25 FEET TDH

8D

SCREW PRESS

ONE

55 GPM @ 2% SOLIDS

5 HP

12% - 16%

?gg LBD/DAY (6.6 TONS/DAY)

8D

LEVEL CONTROL TYPE

OVERFLOW MANHOLE, ELEVATION
OVERFLOW DISCHARGE POINT
AVE. TIME TO OVERFLOW

AVE. TIME TO OVERFLOW

AVE. TIME TO OVERFLOW

AVE. TIME TO OVERFLOW

AUXILIARY POWER

TYPE

OUTPUT

FUEL

ALARM TELEMETRY
EPA CLASS

EXISTING FORCE MAIN

LENGTH

TYPE

PROFILE

DISCHARGE

AIR RELEASE VALVES
VACUUM RELEASE VALVES
AVERAGE DETENTION TIME
AVERAGE DETENTION TIME
SULFIDE CONTROL

BPROPOSED FORCE MAIN

LENGTH

TYPE
PROFILE

DISCHARGE

AIR RELEASE VALVES
VACUUM RELEASE VALVES
AVERAGE DETENTION TIME
AVERAGE DETENTION TIME
AVERAGE PUMP CYCLE TIME
SULFIDE CONTROL

ELEVATIONS

TOP OF WETWELL
OVERFLOW ALARM
10"¢ FM OUT I.E.
GRAVITY SEWER
HWL ALARM

LAG PUMP ON
LEAD PUMP ON
ALL PUMPS OFF
LWL ALARM
BOTTOM OF WELL

PRESSURE TRANSDUCER W/
FLOAT BACKUP

VALLEY COURT MH, 512 FEET
SUTHERLIN CREEK

36 MIN. @ 2012 ADWF

19 MIN. @ 2012 AWWF

24 MIN. @ 2037 ADWF

13 MIN. @ 2037 AWWF

STANDBY GENERATOR
125 KW

NATURAL GAS
SCADA

|

920 FEET

10 INCH CAST IRON
CONTINUOUSLY ASCENDING
MH#M5, OAK ST.

NONE

NONE

15.0 MIN. @ 2012 ADWF
10.2 MIN. @ 2037 ADWF
NONE

750 FEET EXISTING 10 INCH,
2,750 NEW 12 INCH

EXIST. 10 IN. C.l., NEW I2 IN. D.I.
ASCENDING TO A HIGH POINT
NEAR PINE ST. (522.03"), THEN
DESCENDING TO A LOW POINT
NEAR ASH ST. (517.39'), THEN
ASCENDING TO A SECOND HIGH
POINT AT MILLER ST. (525.14"),
AND THEN DESCENDING DOWN
MILLER ST. TO MANHOLE L5
(515.0').

MH#L5, MILLER ST.

YES

YES

76.8 MIN. @ 2012 ADWF

52.2 MIN. @ 2037 ADWF

70.3 MIN @ 2012 ADWF

8D

516.0 FEET
SI.5 FEET

512.0 FEET
501.92 FEET
501.7 FEET
500.9 FEET
499.9 FEET
496.9 FEET
496.4 FEET
495.0 FEET

DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP JECT NO. .
_— e ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PRO PRAWING NO
-~ 1330 TEAKWOOD AVENUE
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 GS
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com G E N E RAL DATE SHEET NO.
. LINE IS 1 INCH
e, —arrurcsoae DESIGN DATA CONT. MAY 2016 | 5 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

430

420

410

400

-390

420

410

--400

-380-

430-

OVERFLOW GATE
IE=TBD """

INLET HWL = TBD

GRIT: CHAMBER *
: HWL ‘= TBD
: TOW = 427.17

\\dyer\dyer-part\AAprojects\|146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\HYDRAULIC PROFILE.dwg, 5/3/20I6 Il:05:2| AM

NOTE: FACILITIES LOCATED OUTSIDE I00YR FLOOD PLAIN.

TANK

..... : SHWL = 4I18.7I°
IE : THWL = 417.92°
; : BWL = 4I3.0°
. H /xH : |, — SPLITTER BOX- : :
. o 2 :
, : : o A HWL=a2.0 : ~ )\Tow = 420.50"
................. ) ) I W o O > _/_._.19: T
ae : : IE = 419.0 — : :
] '12"¢ SCREENED / : ' L2 | 24
' L8z A B L v v . DEGRITTED. INFLUENT [ SPUUTEUURE SUT | T | DRI (- N S ey TR
: : c ey HEADWORKS (TYP. OF 4) , : : :
TOW = 404.53' © O - L > : : : A ,
3 : ? U 3 : P - : : | ; IE = 409.0
: 0 TOW = '400.2" & A Tg \_ — : ‘ S B o _] :
I_HWL=39L5': : . : 5§ 2 e : T ” g
: : ' 27" SCREENED ”
27"9 RS . v'/‘ RS - :
= 4 ' - '® X " . .
—} . i e — ;\ »>- = 00 | 70 | PR S EPPRRRE - SEQUENCING BATCH -+~
: \— HWL = 390.5' “— IE = 389.46' > HwL = 388.5' MO—R \ 4
: : : — IE = 389.08'
INFLUENT SCREENING STATION , : S
. (EXISTING) : INFLUENT PUMP
' : STATION
24"¢ SECONDARY : : :
EFFLUENT SUMMERTIME : :
: : i < .........
: y
N zE
: pgw]
; op
. Zzz
A 4 S Y
: 3= :
................. 1 e . .
: 53 “TBD @ TO SITE
- OCT. 3k dE NPW SOURCE
24”9 TERTIARY ] :
EFFLUENT : : JUNE I - OCT. 3l . :
y Ty JUNE'l - OCT. 3I: U N U OO S R 18”6 TO EFFLUENT /T HWL = 4025"
IE =409.0' — o R 246 FINAL EFFLUENT /T HWL = 4028 BOND. S GOLF Fc%RuDr;gE OR / ‘
- . : : EFFLUENT / , - : . , i
BTM EL = 405.5 IE = 409.0 . : . T = A0 FUTURE IRRIGATION SITE TOW =1 404.5+
. . : * : > n;i Z . : : i
.................... . NOV.:l - MAY. 3l . =
24"¢ ‘SECONDARY : v . &
EFFLUENT E = deE b ,‘> ol
: : : - BTM = 401.5° W : :
TERTIARY vvvvvvvvvvvv Vi 2 ....... : " : . : ] l ¥ RTM EL = 389.25 ...... RTM EL = 389.25
FILTER : : JUNE | - 'OCT. 3L - U 1 :
: ‘ ULTRAVIOLET - © 24"¢ TERTIARY EFFLUENT :
- DISINFECTION-STATION | = Lo : Nz?’yél F-IN%CY 3.
: : : : : ' : EFFLUENT TO
: JUNE | - OCT. 3. : :
: CHLORINE St T By CALAPOOYA CREEK
.................................................................................................................................................... Voo CONTACT > : Y
: : TANK Z : .
NOV. | = MAY 3I: : :
24”9 FINAL EFFLUENT : IRRIGATION
..... A .

1430
420
410
400
390

380

435
430
425
415

410

,H405...; .....

400"

DRAWN:

REVISIONS

REVISED

DESCRIPTION

SUBMIT.

APPR'D.

APPROVED BY:

DATE:

THE DYER PARTNERSHIP

ENGINEERS & PLANNERS, INC.

1330 TEAKWOOD AVENUE
COO0S BAY, OREGON 97420
TELEPHONE: (541) 269-0732
www.dyerpart.com

WASTEWATER TREATMENT PLANT IMPROVEMENTS
CITY OF SUTHERLIN

PROJECT NO.

146.38

DRAWING NO.

G6

| LINE IS 1 INCH |
! AT FULL SCALE L
IF NOT 1-INCH - SCALE ACCORDINGLY

GENERAL
OVERALL HYDRAULIC PROFILE- LIQUID STREAM

DATE

MAY 2016

SHEET NO.

6 oF 70




415 - INFLUENT SCREENING STATION 45 :-| - 45 INFLUENT -MAN HOLE 415 (415 INFLUENT PUMP STATION 415
o (EXISTING) (EXISTING) ' : :
3 :
Bl 40 o 410 40 - 410 40 - 410
> NEW
= MECHANICAL
: SCREEN
P__, 405 Tow — 404 53 ............... 405 {5 “ . 405 & 405 405 405
3 ' : :
5 MAN HOLE :RIM : :
& : 400.0' + : TOW = 400.2" +
400- e 400|400 . ~-1400 - | 1400 — : i 400|
e | ATE = :
; : : : v 33wy 18”% & 10”9 'SCREENED:
395 - o 395 - 1. 395 P g 395 :395 - [ % ?‘\\\SEWAGE T0 .HEADWORKS 395
27" RAW SEWAGE | ' 27°¢ SCREENED SEWAGE | 27"¢ SCREENED . : 18"¢ IE = 396.0'
FROM COLLECTION (—— a4 = TO:INFLUENT PUMP : | SEWAGE FROM _ : 27"¢ SCREENED L] 10" IE = 396.0
390 - - SYSTEM » ity i : i % dennii S § = o o e » STATION 0 -390 ;-] -390 : INFLUENT . » e s 5y : » 27"¢ SCREENED .1390 390 - -SEWAGE - - - - » . oo n o olelbims o o o sopess Snvepe e 390
j EARAAL : r—— : ; , —BTM EL = 380.46' i " SCREENING 0 v ) SEWAGE : ; FROM MH - _ 0 L, == 67 RAW SEWAGE
: / ; 1 G S : . l\ : . STATION : \To IPS - : AV N QM MISC. SITE
: : ; =] : : : : : : . d ' : : COLLECTION SYSTEM
- IEg= SS90, : : i / ; ; IE = 389.46" - : E = 389.27'+ N~ E = 389.27'+ . E = 389.08' ] IE = TBD
< 385 e e 3 . 5@ s . NEW MANUAL oS SRR o s i . . . .. N 385 » ¥ 385 B T S T i w e ] v % . . ‘e . vie 385 G 385 S @ b . . x . Iy W . : - - ] . [ & 385
s BAR 'SCREEN : : : : f :
S : BTM EL = 1389.0'+ HWL = 389.0'
p . : || : v
; 380 ....... .. 380 bt . 380 R R T T TR . 380 P 380 _‘. ( (__) J_ BTM EL - 380‘0' .. 380 w3 oA
S : : ; : . > . : :
N
5
N
n
hel : 5 i : .
g "HEADWORKS SEQUENCING BATCH REACTOR
S A : i i i
g L R R I T T I A A O Ty iy 435 v A B R E B B Y e R E 8 A B e ¥ b e o s o et v 2 snosadbon 1 435
o
=]
&
e . = 430 K OVERFLOW GATE wiiw . e ....... 430 % . 430 vvvvv 430
= IE = TBD TOW = 427.7"
< . "
e : NLET : b N : : :
al. ¥ " HWL = TBO cRI] ; . ...OUTLET :CHANNEL N A S S . co A2 i . : i o
] 425 1870 &0"¢ SCREENED. . .- _ | | : {GRIT. CHAMBER d 425 425 S - g A SRR E R Y Bt £ 6 b n e 5 o wwensmnie 0 n 4 F vusene o % o o elbiens o o 50 ot ssenehue 6w m o 425
S SEWAGE FROM sy, so(_ Z : JHWL = TBD ¢ - HWL = TBD - | SPLITTER BOX glgsg‘ﬁgsm > -
z 'SNTFA_%E':JT PUMP / [T . s __/ HWL = 421.00° s Py )
3 : T v : ; TOW = 420.50' :
w . AP
e . ,.|89"E=4235 i s s T . . L I2“SCREENED/ ..... —— a7 T T e e
wl 420 0% IE = 4235 GRIT CHAMBER INLET SPLITTER BOX ' 420717 42000 DEGRITTED INFLUENT -> 5_1—' Y SHWL = doall K, 0
& CHANNEL EL = TBD OUTFALL FROM HEADWORKS = v A = |[ ]’
= : ; EL = TBD = 47.92' \
i : . A
t 9 4|5 Cepmomn 3w e e ke R s NG E B e 8 ST B M 6 B ACeTaNE 8 A § R BTN 3 S % % A SR B B B NRIeEE & W € eEees 3 @ K & evmieie 2 e 5 o ealeaells v v w g afarille Dieimie e B R 8 8 G B G § § EaEis S e § F 4'5 ] 4|5 v e & '2'@ - (TYP. OF 4) ...... o ...... : ) /_ DECANTER 4'5
g IE = 4i9.0' v BWL = 413.0° = TBD
8 . A A . .
= v : 3
& : . : : ; 24"¢ SECONDARY EFFLUENT TO:
§ 410 ‘ R R R L R e L B R R AR REE 40 ---| 410 ;CR)E'EREAC:T. hzﬂé\lN Y vo il (O 1% [ ERREE A (g »WlNTERTlME TO UV D[SlNFECTION 410
o 6"¢ DRAIN TO INFLUENT : : ZON NE
£ BUMP STRIION ] 128 SCREENED / :
'§ -405 - 5 B AT 3i ?gG'S?IBEED [NFLUENT - 405 - - - 405 - 405
B : : 12”8 (TYP. OF 4) Ll @ :
kS BTM EL = 4010’ IE= 4050 , , - BT EL = 40L0
{ . 1 ¢ [0 I R s v a - . 400 - --400 3 et sagesrsen 8 & o & 400
3
é 2 ” . :
© i 67¢ DRAIN TO MISC. SITE
3 COLLECTION 'SYSTEM
~ : X
n
3
o
[=%
<
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
> . ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
- REVISED DESCRIPTION SUBMIT.| APPR'D. | DATE ’
| - Ssi 1330 TEAKWOOD AVENUE
3 COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G7
. TELEF(”HONE:Q(SM) 269-0732
BS www.dyerpart.com
o APPROVED BY: DATE SHEET NO.
g DATE: | LINE IS 1 INCH \ G EN E RAL
. I 1
S ATFULL SCALE HYDRAULIC PROFILE MAY 2016 | 7 OF 70
; IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\HYDRAULIC PROFILE.dwg, 5/3/2016 1I:05:21 AM

IF NOT 1-INCH - SCALE ACCORDINGLY

425 ‘TERTIARY FILTER 425 425- B ULTRAVIOLET DISINFECTION STATION 425
420 420 BB+ sopimcs 3 o 5w womadns o 6w ot e 5 v v 6 s § 6 v G w S 8% B NN B E D 8 NSNS B T R T BB 5 E R e e n o 5 e o o D e smmsnm o b o 420
B = v sovns s 0 5w vl 5 % v was 415 .45 % eesnichice o % 0 e § 6w vy @ Wies 8 8 6 eawalie § % B R S B Y 5 ¢ WERISE G 8 B NS 5 S NSRS B 8 8 NS R E L 5§ Bl 415
JNE_| - OCT, 3L: : JUNE | - OCT. 3l
24"¢ SECONDARY : 24"¢ SCREENED TERTIARY:
UG © # v oosmmsise 3 5 8 Saweras 0w % W scaERe - EFFLUENT - FROM - SBR == - ‘wp EFFLUENT TO- UVi- i 40 -] - 40 - RTR— s e Sravers weslpn 5 0 S LT 5 R Y I 11T 410
: : DISINFECTION STATION JUNE [ - OCT. 3 : : : : ’ JUN
: . IE = 409.0' 24"¢ TERTIARY . : : : 24"% FINAL EFFLUENT TO
IE = 409.0 : : EFFLUENT FROM TERTIARY FILTER _CHLORINE CONTACT C_HAMBER
. 405 - e ~BTM EL = 405.5'% - 405. . 405 N T 2 MAY . DITEe T e s § o vamms . 405
24" SECONDARY EFFLUENT FROM s : : 8 24”9 FINAL EFFLUENT TO
SBR : / — — ~\IR_R|GA110N CHAMBER
IE = 402.5' S i a0 ] 402.5'
36 5 Bamnoihenn o i+ & seuoRNES 8 B % HOCPRSGEN B & % 8 SRR & 4 8 el w4 o % & e 8 0 8 D S B g CmimaBaie i v 2T ek m ¢ iwniose 0+ el 5 4 % o sl ¥ % e 400 400 s 55 SHI0 3 5 Blloatinpieanms & & & 4 5 S aerrn . MR R, R W AR s SR § 5 o 5 s oagved § 4 4 400
460 . d : : | : I — BTM = 401.5'
%, O SUCRME R e R S SO .395 N < | T T S T S O S AL 395 -
YO~ ha s s v £ % G WOERE 5 S ¥ 2 SRR 5 g ¢ 390 QO e = § = w e somamerss oY w swamosmnss % 4 conwion w v w pmeman 5 ¢ ¢ 0wl § § U URES B0 B S UOTES 50 DARGRE 1§ Laate 390
‘NORTH AEROBIC DIGESTER *
B « o seree 0w w e 8 € e S ¢ : ) : ; 3 415
: " TBD # TO SITE : : : :
s HRROoERKE - 6"¢ TO TANK -TO TANK :
- oCT. :; \ SLUDGE_ TRANSFER -
5 SN = 5 = simonnan @ @ 4 o soxmmsoma o % % G fmaAe & 8 s o § u o vivisiee o <8 wevviee w0 % i w4 & o Sl & 10 v & el # @ o el ¥« « ooz § 0 5 e @ & B 0 e w @ SR e 6 8 SRR ¥ p B 5§ 8 2 B eah e § B8 pagsen D s u ‘18" TO EFFLUENT -~~~ - i - oo AP Y « ..... q ............. 410
6"¢ FROM SLUDGE : . DISPOSAL - FORDS(— : : { :
TRANSFER PUMP : ][ - POND & GOLF Coggﬁg 6"¢ FROM SLUDGE TRANSFER PUMP :
3"8 'WAS : : SLIDE GATE FL = 3894 : :
-405- -FROM:SBR- - - -4} :-bb------eeeeeeei il et b WEE § 3 ¥ SRR & 5 5 Ve B v | [T . JUIRGIGS, . SN S sie o 8 | =.404.5%+ .. ... . .. 405 -
: I_] . : e T TOW. = 404,52+ 5
B HWL = -402.5'+ HWL = 40253: . HWL = 402.5'+] -[HWL = 402 51 ©OHWL = 402 5] ;
; , v It v : \vAll S v/ v
400 DR i, v 313 = £ - A AR ..... ......... : | ain o i o s ‘.400
: ' v i INLET EL = i ¢
TANK_IN TANK_ 2N TANK 3N] - TANK. 4N - |[IRRIGATION 393.0° t by
395 B N MR S % P R W & R el PSSR R € pRCIETEVES ey R e O AR R R ER iy RN % TANK 395
- R P PUUREURUDEE § PO - I | BRI S R B B b I N S N = N I 390
3%0 l_ - : _1 : _— I : BTM EL 389.254
385 i ‘ i . i i i i . i ‘ ‘ f : : o ‘ . t 385. .
EXIST. 4" EXIST. g EXIST. 4" EXIST. 4'g EXIST. 4"¢  NOV. - MAY 3l:  NOV.'- MAY 3:°  JUNE | - OCT. 3I:
6"'¢ DECANT 6"9 DECANT _B"8¢  DECANT 6”0 ©  DECANT 6”8 DECANT 24"¢ FINAL 27"¢ FINAL @ 24”9 TERTIARY EFFLUENT 380
DRAIN " TO IPS ©DRAIN:TTOIPS DRAIN TO 1PS DRAIN TO IPS DRAIN ~~ TO'IPS EFFLUENT FROM EFFLUENT TO 0 " 'FROM :CHLORINE (CONTACT "
TO T0 : TO TO : TO . U.V. DISINFECTION  CALAPOOYA CREEK CHAMBER
EXIST. EXIST.. EXIST. EXIST. EXIST. : : : : :
WETWELL WETWELL WETWELL WETWELL WETWELL
..... 3 < 375
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
DRAWN: a— = SR ENGINEERS ' PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 G8
TELEPHONE: (541) 269-0732
APPROVED BY: $Hw.cyerport:oom GENERAL DATE SHEET NO.
LINE IS 1 INCH
DATE: T HYDRAULIC PROFILE MAY 2016 | 8 oF 70




PLOT DATE

May 5, 2016

415

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\GENERAL\HYDRAULIC PROFILE.dwg, 5/3/2016 1I:05:21 AM

L ¥ s g : o 3 v oss 415
SOUTH AEROBIC DIGESTER :
. 6"¢ TO TANK TO TANK
: SLUDGE TRANSFER
. TR R S S S | o i mmm—
40 6" FROM SLUDGE : : : ~ 40
TRANSFER PUMP ¢ : :
: . [ = : ][ SLIDE ;
. 3”8 WAS : _ GATE :
: FROM SBR [ ] I ©FL = 389+ : : ~
+ wlf QB ee 2 ¥ n m semimie w0 § o womesermis s 05 o e o 0 8 A Boaeieonce o o e TENE ¢ slidsmws s ssnnin s g s 0 | KK & D TR T Ty SRR | (S X (SRR SRR - SRR DR . --__-TO_W—40415:|: 405
: U I v |51 I v | ” I v | . v | v | v v
A ) II= | : 3= 3= B ¥ = 1 =
n “ HWL =] | - “ HWL = “ HWL =| - ‘ HWL =|. - [THWL = — HWL = [ [ [HWL =
-400 R == i ERRRER £ 402.5" : o025V 402.5" - V: 402.5’ [402.5" - - < 402.5' | | |402:5" - 400
C| [TANK S [TANK 28] TANK 35] || ]l CHLORINE [ B S
: : : - : e : CONTACT (18D “{SLUDGE
TR {« | S R ITE S ISP PSP B B B : . : R | T T . PR T gummes o bk 5 oo TANK ¢ T wmmn Pl STV B i s AR L R R -395
Gl 6 8 % 5 Y AT B B Y B OIS 3 B A N SEERAE L 1Y AR B IR I T Y Y N A Y I .‘.' ; tas 2 L = -390
- B _ 1 S _ i e L L‘ r L BTM EL = 389.25
L) U U X L . U U 5 L U L : U i Lo i L/CJ
-385 ‘ ‘ “ “ “ 5 g . ‘ ‘ 1 ‘ ..... 385
EXIST. 4" CEXIST. 4% : EXIST. 4"g . EXIST. = 4" - EXIST.. 4" JUNE | - OCT. 3I: - JUNE | - OCT. 3I: -
380 6" . _DECANT (6% DECANT = 6" DECANT 8"¢ . DECANT:  6"¢ : DECANT 24"¢ TERTIARY . 2478 TERTIARY EFFLUENT 380
DRAIN T0 1PS DRAIN """ TO'IPS " DRAIN TO ‘IPS DRAIN TO IPS DRAIN' " TO IPS EFFLUENT FROM ~* TO IRRIGATION TANK
TO . 70 : : T0: : TO T0 . U.V. DISINFECTION -
EXIST. . EXIST. EXIST. EXIST. EXIST.: : :
WETWELL . WETWELL WETWELL WETWELL WETWELL
R 17 4.+ AR T T I T g S BB RS N S5 L SRR T8 008 N g e s s s sesee Shons o o o sx el . 375.
EFFLUENT DISPOSAL - FORD'S POND EFFLUENT DISPOSAL - CALAPOOYA CREEK i EFFLUENT DISPOSAL - GOLF COURSE
45 : : : : 45 .| . 405 : M : .. 405 485 .- w ........... 485
: : . | : :
: [ e NOV. | - MAY 3I:
HWL = 409.0'% : : FINAL EFFLUENT
R 1 (o I R R R R faar 115 o OB g e E : % " ‘RELEASE ‘THROUGH 410 - - .400- - - .. 400 . 12 (o TPR- g e O PP S - JOURTRT DRI CPU. 480
= NG OUTLET WORKS :
: ) _/ INTO CALAPOOYA HWL = 395.6'+
: ‘ FL = 400.00 —" | - CREEK : v " :
v CUUNE | - OCT. 3L : : . . T ) T 395 .... ... 475 .- .
405" |8"g FINAL EFFLUENT | 405 395 395 ;- : 475
FROM IRRIGATION f
TANK : i o
s : HWL = 470.0't :
- 400 3 v Wi e gemieie o s R sisemie % & w ifiwuse v v @ oveneipes s v Pts ] o § w s il o § oo Bl et TFRP s« ¢ ¢ o Bemns v o o gl 400 - - B {1 F S 0 O 1 A SN -390 £ BFO ks 5 v 5 v lf & 5 v v g § 0w NSRS S 08 wOREEE Y 3 B . ; .. 470
HWL = 395.6'+ JUNE | - OCT, 3L .
z : g -
395 R —— RN | e 1 1 B e | o 395 F o o BBG1 ] s5 v dE . 385 ... 1 465 ... FROM IRRIGATION., .. - GOLF ‘COURSE ' POND 465
CALAPOOYA CREEK BV | = SRR 3 ; ik : : :
: 27"¢ FINAL EFFLUENT | :
FROM IRRIGATION : : :
-390 390 - .380- TANK ............ 380 \ 460 - e\ o wive «w s 460
: . — |E = TBD
...... --385 o S fDrems § 2 .. 375 »E 455 .. 455
380|370 i 370--i | 450 .. 450 -
§
E ED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
— SON— ENGINEERS & PLARNERS, NG, WASTEWATER TREATMENT PLANT IMPROVEMENTS
o = 1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 Gg
TELEPHONE: (541) 269-0732
APPROVED BY: wwidysrparticom GENERAL DATE SHEET NO.
X 1 LINE IS 1 INCH |
PATE: = TTATFULLSCALE ! HYDRAULIC PROFILE MAY 2016 | 9 ©oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

MECHANICAL EQUIPMENT SYMBOLS

W
P&J

(LIIITIITITTITITIT]
L |

o)
Mu

BLOWER OR COMPRESSOR,
ROTARY LOBE

COMPRESSOR, PISTON

AIR BUBBLE DIFFUSER

SILENCER

FILTER OR FILTER-SILENCER,
INLET AR

RECEIVER OR PRESSURE
VESSEL

REDUCED PRESSURE BACKFLOW
PREVENTER

UTILITY STATION/HOSEBIB

DECANT ARM

GENERATOR

MIXER

MECHANICAL SCREEN

SCREENING CONTAINER

PUMP SYMBOLS

PUMP, CENTRIFUGAL

PUMP, ROTARY LOBE
POSITIVE DISPLACEMENT

PUMP, SUBMERSIBLE

PUMP, VERTICAL TURBINE

METERING PUMP

\\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 100 OVERALL\Pl.dwg, 5/3/2016 2:39:40 PM

VALVE SYMBOLS

THREE WAY VALVE

AIR RELIEF VALVE

GATE VALVE (NORMALLY OPEN)
GATE VALVE (NORMALLY CLOSED)

PLUG VALVE (NORMALLY OPEN)

PLUG VALVE (NORMALLY CLOSED)

BALL VALVE (NORMALLY OPEN)

BALL VALVE (NORMALLY CLOSED)

®Oe XXA*YSIX

BUTTERFLY VALVE

>~

GLOBE VALVE (NORMALLY OPEN)

GLOBE VALVE (NORMALLY CLOSED)
DIAPHRAGM VALVE

NEEDLE VALVE

DOUBLE LEAF CHECK VALVE

CHECK VALVE

BALL CHECK VALVE

MUD VALVE

SOLENOID

MOTOR ACTUATOR

TELESCOPING VALVE

M -®-a M BIIZRHIEE

PIPING LEGEND

AERATION AR
BACKWASH WATER
CHLORINE
(D ) DRAN
DIGESTED BIOSOLIDS
FINAL EFFLUENT
FILTER MEDIA
(G )  GRIT SLURRY
NON-POTABLE WATER
OVERFLOW

POL POLYMER
PRESSATE
RAW SEWAGE
REUSE WATER
SANITARY SEWER
SECONDARY EFFLUENT
SERVICE AIR
STORM DRAIN
SUPERNATANT
TANK DRAIN
TERTIARY EFFLUENT
VENT

=

CITY WATER (POTABLE)
WAS WASTE ACTIVATED SLUDGE

MEASUREMENT AND CONTROL SYMBOLS

FLOW (LIQUID, GAS)

GENERAL FLOW METER
AIR FLOW METER

LEVEL

O ULTRASONIC 6 FLOAT i
2

ﬂ PRESSURE TRANSDUCER
PRESSURE

GAUGE WITH DIAPHRAGM
CHEMICAL SEAL

VACUUM INDICATOR

PRESSURE SENSOR

DOHY

TEMPERATURE

TEMPERATURE SENSOR

MOISTURE SENSOR
ANALYZER

CHLORINE RESIDUAL
TURBIDITY

DISSOLVED OXYGEN

TOTAL SUSPENDED SOLIDS

® @O

GENERAL SYMBOLISM

INSTRUMENT OR ELECTRICAL
PANEL (PNL)

PNL
NORTH
~]

FLUME

AUTOMATIC SAMPLER

WASHDOWN STATION

~ EQUIPMENT
XXX-NNNN IDENTIFICATION
XXX INSTRUMENT
NNNN IDENTIFICATION
VARIABLE FREQUENCY
-VFD DRIVE
AR BLOWOFF

PROPELLER/TURBINE METER

AIR FLOW SWITCH

PRESSURE SWITCH

DIAPHRAGM CHEMICAL SEAL

GATE SYMBOLS

SLIDE GATE (NORMALLY CLOSED)

SLIDE GATE (NORMALLY OPEN)

SLUICE GATE, CANAL GATE
(NORMALLY CLOSED)

SLUICE GATE, CANAL GATE
(NORMALLY OPEN)

~ ] = =3

PROCESS LINES

PRIMARY PROCESS FLOW

SECONDARY PROCESS FLOW

P EXISTING

VENDOR PACKAGE BOUNDARY

ENCLOSURE BOUNDARY

ELECTRICAL SIGNAL

CROSS REFERENCE SYSTEM

ON DRAWING PIOI CONTINUATION IS SHOWN AS:

E P102 >

ON DRAWING PIO2 THIS CONTINUATION IS SHOWN AS:

E P101 >

SYSTEM NOT DESCRIBED BY PROCESS AND
INSTRUMENTATION DRAWING:

LD

CONTINUATION SHOWING DATA INTERCHANGE:

>

DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
S o W L S A, WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJEGTHD. | DRAWING NO.
o ——— 1330 TEAKWOOD AVENUE
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P1
TELEPHONE: (541) 269-0732
APPROVED BY: waidyerpart.cam PROCESS DATE SHEET NO.
HATES N LINE IS 1 INCH i
"I: NOT 1-|:IHF-l;tI;LSECA2t§RDINGLYI STANDARD SYM BOLS MAY 201 6 10 OF 70




PLOT DATE May 5, 2016

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 100 OVERALL\GENERAL PROCESS DIA.dwg, 5/3/2016 Il:56:42 AM

\ -
-
> $ TO AEROBIC DIGESTERS
l J\ GRIT
CLASSIFIER
FROM EXISTING GRIT
TANK DRAINS >
AND PLUMBING ” ) é) CONTAINER
PRESSATE FROM PLANT PUMP
A -
HENATERING P STATION INFLUENT < N < < <
MANHOLE A -~ -
E
[72)
s
U <
2
—— o
L 10 pumpsTeR 0 A A
e
FROM GRAVITY 1| 575 <
COLLECTION SYSTEM @—(—
0,0,.0
> n §§ T
A -
A A A M Lo, IE g o
-3
PROCESS AREA 600: 1+ ~ 0 »
INFLUENT SCREENING (] - >
FACILITY I > —> A
D 3
D = O > D % e
. 3 O 3 M &
A .
- O > Ll > A A\ 4
: S— — = o> — £
FROM MISC. SITE 3 3o >
COLLECTION . . O =] =
. e » A
[ME BY-PASS ” D’
X y
PROCESS AREA 800: i - -
\ 4 A 4 HEADWORKS EM:] [‘1(§§
A .
» Ll% ” | l d O
F 3
_> [vd
PROCESS AREA 700: Y o Y
INFLUENT PUMP STATION 0 =
A - [} A - .
» —> A A = > <
0 L—E PROCESS AREA 1000:
-% e TERTIARY FILTER
VYVYY —
A A
TO DIGESTERS <€ < S e
PROCESS AREA 900:
SEQUENCING BATCH B
REACTOR (SBR) Y, |
BANK
L1
TO IRRIGATION CHAMBER - < @
WET WEATHER FLOW LINI |
BANK
L1l <s>
PROCESS AREA 1100
¥  ULTRAVIOLET
TO CHLORINE CONTACT CHAMBER - < < DISINFECTION
DRY WEATHER FLOW PROCESS AREA 1200:
EFFLUENT DISPOSAL
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO
T oo ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS '
— —— 1330 TEAKWOOD AVENUE
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P2
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
AFFROVED BY: DATE SHEET NO.
DATE: | LINE IS 1 INCH | PROCESS

! AT FULL SCALE L

IF NOT 1-INCH - SCALE ACCORDINGLY

GENERAL PROCESS DIAGRAM - LIQUID STREAM

MAY 2016 |11 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 100 OVERALL\GENERAL PROCESS DIA.dwg, 5/3/2016 Il:56:42 AM

LEGEND

TANK CHAMBER

[N] NORTH TANK
SOUTH TANK
SUPERNATE
—> TO PLANT
PUMP STATION
A
&
[%2]
& @
s oL
n o
w =
g < &
3 )
(72}
DEWATERED BIOSOLIDS —{ ™} <
TO DISPOSAL
A
' > > < < <
\— M V]
/N M\ /] /T /T
A A 4 A
TREATED EFFLUENT TO <€ 1 & & &
[3N]
@'EEEOSNQ%K‘BLE 0o 0200 508 500 N\
o°°°:°°°°o 50000 \ ooioooooo 000999 =5 FROM SBR
T ° : x %
7 Y ) 4 \ 4 (Y
=T el > < < o
REUSE EFFLUENT TO
RE-USE FILL STATION A &) H ‘{ é}
050909 & » [0%0%0
OOOOOO - ¥ gl OOOOO
REUSE EFFLUENT TO <€ 2090 1 2090
GOLF COURSE
A A A E? Al | A % \
REUSE EFFLUENT TO <€ » - »
FORDS POND &= oS, = J < \ < < <
oZooooooo \\\A CL2 0000202020
00,
CALAPOOYA CREEK <€ v | & KR | v °
FUTURE REUSE SITE €— — — —— —
Y \ 4
A A
< Y >
<
: S
< {M}—
<
<< \ \l /N FROM UV
DISINFECTION
DRAIN TO EXISTING PLANT
— PUMP STATION
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO DRAWING NO
s e SPST re ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS ' '
5005 BAY. OREGON 97470 CITY OF SUTHERLIN 146.38 P3
TELE:HONE:((SM) 269-0732
APPROVED BY: ML CYRpOREam DATE SHEET NO.
DATE: I LINE IS 1 INCH } PROCESS
s AOTLORNEE GENERAL PROCESS DIAGRAM - WASTE STREAM MAY 2016 |12 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\I146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 100 OVERALL\P4.dwg, 11/30/20I5 3:47:27 PM

ALARM
ANNUNCIATOR

PHONE LINE

AUTO-DIALER

HORN

< z EVERETT PUMP STATION
P1400 CONTROL PANEL

INFLUENT FLOW z >
METER NO. | P700

INFLUENT FLOW NO. |
CONVERTER/INDICATOR

< z EFFLUENT DISPOSAL - REUSE PUMP
P1200 CONTROL PANEL

INFLUENT FLOW : >
METER NO. 2 P700

< P1300 g NON-POTABLE WATER PUMP - CONTROL PANEL

INFLUENT FLOW NO. 2
CONVERTER/INDICATOR

O C BIOSOLIDS TREATMENT - DEWATERING PRESS FEED PUMP
P130 CONTROL PANEL

HEADWORKS 2 >
EFFLUENT FLOW P800

EFFLUENT FLOW METER

BIOSOLIDS TREATMENT - AEROBIC DIGESTER BLOWER
P1301 CONTROL PANEL

CONVERTER /INDICATOR

BIOSOLIDS TREATMENT - DEWATERING PRESS
< P1302 z CONTROL PANEL

EFFLUENT FLOW METER
CONVERTER/INDICATOR

< z UV DISINFECTION
P1100 CONTROL PANEL

EFFLUENT FLOW METER

< Z TERTIARY FILTER
P1000 CONTROL PANEL

CONVERTER/INDICATOR

METER NO. |

HEADWORKS

EFFLUENT FLOW P800
METER NO. 2

HEADWORKS

EFFLUENT FLOW E P800 >
METER NO. 3

HEADWORKS

EFFLUENT FLOW E P800 >
METER NO. 4

< Z SEQUENCING BATCH REACTOR
P900 CONTROL PANEL

EFFLUENT FLOW METER
CONVERTER/INDICATOR

GRIT REMOVAL
P400 CONTROL PANEL

REUSE FLOW METERE P1200 >
SO S PT100

EFFLUENT FLOW METER
CONVERTER/INDICATOR

INFLUENT PUMP
P700 STATION CONTROL PANEL

UV FLOW METER
CONVERTER/INDICATOR

WAS

rlf\osw METER E P00 >

BIOSOLIDS DEWATERING
UNIT DRAIN FLOW METER E P1302 >

INFLUENT SCREENING FACILITY
P600 CONTROL PANEL

=00
=

CONVERTER/INDICATOR

LAB COMPUTER/OPERATOR INTERFACE

i———1°

mEMERGENCY GENERATOR

MAUTOMATIC TRANSFER SWITCH

BIOSOLIDS

E P1100 D> EFFLUENT SAMPLER

CONVERTER/INDICATOR

PROG. LOGIC UNIT

E PB00 > INFLUENT SAMPLER

SERRATOn MAIN CONTROL PANEL HOTE:
INTERFACE AUTO-DIALER, FLOW METER CONVERTERS, AND OTHER DEVICES MAY BE
N LOCATED IN SEPARATE PANELS, BUT WILL ALL TRANSMIT INFORMATION,
ALARMS AND OPERATIONAL STATUS TO MAIN CONTROL PANEL PLC.
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
_— > SN SRGINER 15 # BILANNERS, (NG WASTEWATER TREATMENT PLANT IMPROVEMENTS
— — 1330 TEAKWOOD AVENUE
D COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P4
TELEPHONE: (541) 269-0732
www.dyerpart.com
APPROVED BY: DATE SHEET NO.
DATE: 1 LINE IS 1 INCH | PROCESS

! AT FULL SCALE ’

IF NOT 1-INCH - SCALE ACCORDINGLY

MAIN CONTROL PANEL MAY 2016 |13 oF 70




May 5, 2016

PLOT DATE

FROM CITY GRAVITY

SEWER SYSTEM

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 600 INFLUENT SCREEN\P600.dwg, 5/3/2016 1:59:27 AM

MAIN CONTROL PANEL — — — | INFLUENT
SCREEN
CONTROL
PANEL
|
|
_____________ ]
|
|
R S T T e R £ A e R ey o e
5
|
| =
—l —m FROM SITE NPW SOURCE
5
- _ __— SLIDE GATE TYP. e
d))) B __— SCREENING CONTAINER
> P SCREENINGS TO DUMPSTER
L1
MANUAL BAR He
SCREEN 4
i OVERFLOW / DRAIN TO
—_-P700 INFLUENT PUMP STATION
\\ o
0 » . R D P P o S AR L - ] A + TO INFLUENT
= D 3> Db e e T e T & > P700 > PUMP STATION
—m FROM SITE NPW SOURCE
FROM SITE
NPW
SOURCE 2
] __— SCREENING CONTAINER
> P SCREENINGS TO DUMPSTER
L1
-0 OVERFLOW / DRAIN TO
e -P700 INFLUENT PUMP STATION
B g : ﬁ< i i K FROM SITE NPW SOURCE
INFLUENT SCREENING STATION
NED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
e RBVIS S AR vl WASTEWATER TREATMENT PLANT IMPROVEMENTS
1330 TEAKWOOD AVENUE
D COOS BAY, OREGON 97420 CITY OF SUTHERLIN 14638 P600
TELEPHONE: (541) 269-0732
APPROVED BY: e dyerpart.com PROCESS DATE SHEET NO.
" 1 LINE IS 1 INCH |
DATE: o sone INFLUENT SCREENING FACILITY MAY 2016 | 14 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

FROM AEROBIC DIGESTER
SUPERNATANT LINE PI1300

FROM MISC.

SITE COLLECTION :
TR > P20 >
FROM SR > 500
FROM GRIT REMOVALﬂ/
L > peo0 >

FROM EXISTING
WETWELL

\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 700 IPS\P700.dwg, 1I/30/20I5 3:48:25 PM

L |
KO>I] M [ >§ P400 > TO HEADWORKS |
|
[
Lad i0"% RS = [
@ [ M I }: P400 > TO HEADWORKS |
N1 I_'_I |
VALVE ASSY. L e _
r——1 """ ¥ ~"~"¥”"”7”"”7”"7”"7"-"*9%¥ """ 0 — — — — — — — =

——TYPE | AND 2 PRESSURE GAUGES.—f—uo
N e WAFER STYLE PRESSURE GAUGE
P WITH MANUAL AND ELECTRONIC

READOUT ASSEMBLY (TYP OF 2) TaVaVaVs

IF NOT 1-INCH - SCALE ACCORDINGLY

> INFLUENT
PUMP
| A e e e e e L (%_ ————————————— MA'NCONTROLPANEL
> [veD] | [vFD] | [wD] | [vFD] |[vFD] : ‘l PANEL
A ; A ; A { A : A ; | ' :
[ | | | |
> | | | 1 R
| | ! | oL
— | | | | o
- | | | | Lo "4 |EVEL FLOATS
> 1 | | | I AN
| | | | I }
| | | | | -
— . IMs| | [ms| | [ms] | ([vs] |[ms] 1 |
= | | | | | [
[ TS| [ TS| [ Ts | [ts]| [|l71s] I [«
T | T T T |}
> l
@ @ @ | 54— PRESSURE
(l‘”l ) C,— ) (l_“l ) (f_j ) CV'W ) -] TRANSDUCER
o = -
WETWELL
INFLUENT PUMP STATION
DESIGNED: . — Lo S ot st WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJEGTAD. | DRAVINGHNG:
I D ) eyl O CITY OF SUTHERLIN 146.38 P700
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com PROCESS DATE SHEET NO.
1 LINE IS 1 INCH |
DATE I AT FULL SCALE I INFLUENT PUMP STATION MAY 2016 |15 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\PB0O.dwg, 5/3/20I6 I:46:59 PM

MAIN CONTROL PANEL

E e ]
. } GRIT GRIT
I I — CLASSIFER | REMOVAL MAIN
. | | CONTROL CONTROL f————————————— ——————— CONTROL
| | | I PANEL PANEL | PANEL
| | | | = GRIT I
| | | | ] PUMP | |
I I r 1 1 CONTROL |
| | [ I I I [ | PANEL |
I | I | | | | == |
| | [ | | | [ |
| ! ' l I
| l : I |
. ' I | |
| ' i
FROM SITE m i L K W | | | : w | FROM SITE
NWP SOURCE K f gl I D@&J i m NPW
I | { | GRIT PUMP | | SOURCE
I |
I | l I
12" RS
L | : | O K @ P900_> To Stk #
| | \ |
. | \
FROM PLANT N ‘ A—A ' M P900 TO SBR #2
PUMP STATION P700 : ) M 0) : I SPLITTER BOX O K - 2
FROM PLANT 10"¢ RS |—¢| (2°¢ RS)
PUMP STATION E P700 > M| > — I /\\ : O > @ P900 T0 SBR #3
* ' |
VORTEX GRIT m - !‘l _-
Q N MANUAL BAR| REMOVAL SYSTEM | Q @ @ P9S00 TO SBR #4
SCREEN | Co )
! I A P700_» LoMP STamoN
! [
| |
> : Ty ™\ | %
|
| I
l " |
| |
| |
| |
| |
7 |
Y GRIT FROM SITE
CLASSIFIER NPW SOURCE @
CARD @
SCREENINGS & <
GRIT CONTAINER\
Qﬂ FROM SITE NPW
SOURCE
o
N
'
(e}
Co )
TO INFLUENT Y
PUMP STATION P700
HEADWORKS
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. | DRAWING NO
— TN ST VTN BT ENGINEERS & PLANNERS, INC, WASTEWATER TREATMENT PLANT IMPROVEMENTS ' '
1330 TEAKWOOD AVENUE
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P800
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
AFFROVED BY: DATE SHEET NO.
DATE: bt st i MAY 2016 |16 oF
IF NOT 1-INCH - SCALE ACCORDINGLY H EADWO RKS 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\P900.dwg, 12/1/20I5 10:9:4! AM

MAIN FROM SITE FROM FROM FROM SITE TO PLANT FROM SITE FROM FROM FROM SITE
CONTROL PANEL NPW SOURCE HEADWORKS HEADWORKS NPW SOURCE  PUMP STATION  NPW SOURCE HEADWORKS HEADWORKS NPW SOURCE
o o o o o
o o
© © = & B A
o o o o o =1
7] [T}
oF
RO | T W LT T T ro— =g — — ~ o<
ORI ALY Lidgs e ML e iyt g e ‘. ol
- % 2E
SEQUENCING =8 Pood ) &= 0 3 oD
T BATCH . . . G5
REACTOR : & & & oo it
T PRE-REACT “y v oo ey |
TPANEL ZONE il o e PRE-REACT  pes
ERNEL ZONE ZONE 555 A
B l bz R l R l [gs . 2
* RS
— ¢ = - |
SBR #3 SBR #4
- ; a°:°o°o
- Foos . =
e AERATION coo o
* DIFFUSERS P00 0
C— — TYP. oo = —]
P O 0 O -
C - >°o:oZo -
" - <
A - |A & ol L]
. 4. - = D—{ 2
[ ’ A
(M) s @ o
b 2y
. o -3 8 WAS) | ;ﬁ
Lt > >
10 A
< <
A o
D “ | y s
[IIIITIIIITITITITT) }
A A .‘ 3 3
o ( M ) ‘\
EFFLUENT 2] L EFFLUENT
» BOX - A » BOX «
() & —
& R M M =
o —— s § : : : — = a
R KN PES A as > K e TR ‘I %
FROM SBR 7 v FROM SBR
BLOWER { ‘ | BLOWER
o o
o o
o o
| > | | 2
FROM SITE T0 FROM SITE FROM SITE T0 FROM SITE
NPW SOURCE  TERTIARY FILTER  NPW SOURCE NPW SOURCE  TERTIARY FILTER  NPW SOURCE
] OR UV | | OR UV
SEQUENCING BATCH REACTOR (SBR)
E ED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO
D o F— e e WASTEWATER TREATMENT PLANT IMPROVEMENTS :
1330 TEAKWOOD AVENUE
005 BAY, OFEGON 37420 CITY OF SUTHERLIN 146.38 P900
LEPHONE: (541) 269-0732
APPROVED BY: ww.dyerpart.com DATE SHEET NO
DATE: . LINE IS 1 INCH | PROCESS
: f AT FULL SCALE ! SBR MAY 2016 |17 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

MAIN CONTROL PANEL —| CONTROL

\\dyer\dyer-part\AAprojects\I46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\P90l.dwg, II/30/20I5 3:50:46 PM

PANEL
1| | | ] |
TO SBR NO. | & 2
{_P900 < [AfF— |71 I 22 1
e > £
TO SBR NO. 3 & 4
1= — 8”8 A
CPom0 <— 2] — /1 1 /) |
~ >~ >
‘ v } l zgz_—_*{ {__—&i_*__}
— 0 | g | D) |
| i %. | § %. ] Ej %. |
1 | _— | |
_‘ ; IVFD I |VFD |
|
| ] o i o ) |
| I | |
(e o 1 (e |
; e isi { { | : |
’__ﬁ%gw—il\g__l |h_s_BFi§EWE_RNE__JI | SBR BLOWER NO. 3 J‘
SBR BLOWERS
S o T T e % B e e WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO.
CITY OF SUTHERLIN woss | POy
APPROVED BY: . ""“"dye"’tl'::‘l’: — PROCESS DATE SHEET NO.
-ATF-ULLSCALE SBR BLOWERS MAY 2016 18 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\PIO0O.dwg, 12/1/20I5 10:22:03 AM

TO PLANT
PUMP STATION < P700 z <
NPW
NPW SOURCE £
Y
A
D& @—
FROM SBR - - N f - ( ) 10"¢ TE
| & 2 P900 ” [ N < 7 » N
/ O'— ” N
= M —
NORMALLY OPEN O— —
DRY WEATHER FLOW
NORMALLY CLOSED
WET WEATHER FLOW AL P — -
_/D/| - Y
NORMALLY CLOSED
DRY WEATHER FLOW
NORMALLY OPEN
WET WEATHER FLOW i
FROM SBR : = 7 - M 10"¢ TE
3 & 4 PQOO Ll \ Ll N ; : m
_ L
24"¢ SE =
> 28 6) » - . TO ULTRAVIOLET
” » > E PIIO0 > DisINFECTION
TERTIARY
MAIN CONTROL o FILTER J
PANEL CONTROL
PANEL
TERTIARY FILTER
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
) e TR PTTR Fre ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS ARGERSTR: o RECHNSING:
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P1000
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
- - PROCESS DATE SHEET NO.
DATE: { LINE IS 1 INCH {
AT FULL SCALE
IF NOT 1-INCH - SCALE ACCORDINGLY TERTIARY FILTERS MAY 2016 19 OF 70




May 5, 2016

PLOT DATE

FROM
TERTIARY
FILTER / SBR

MAIN CONTROL

PANEL

\\dyer\dyer-part\AAprojects\|46 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1100 UV\PII00.dwg, 5/3/20I6 I:47:39 PM

FROM SITE NPW SOURCE

E PI300 >

\ -
3
TO EXISTING
IRRIGATION TANK
WET WEATHER FLOW
NORMALLY CLOSED DRY WEATHER FLOW
NORMALLY OPEN WET WEATHER FLOW
NORMALLY OPEN DRY WEATHER FLOW
NORMALLY CLOSED WET WEATHER FLOW
uv uv ¥
> K> ~BANK  #- FBANK  #21 > Kh ——C PI300
TO EXISTING
I CHLORINE CONTACT CHAMBER
‘ | DRY WEATHER FLOW
\\\__EFFLUENT a
18"
A - >
» =
Y
DISINFECTION
| CONTROL
PANEL
ULTRAVIOLET DISINFECTION
DESIGNED: REVISIONS THE DYER PARTNERSHIP
REVISED DESCRIPTION SUBMIT. | APPR'D. ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS EROECTING: DRAWINGNO.
SRRl CITY OF SUTHERLIN 12638 | P1100
TELEPHONE: (541) 269-0732
APPROVED BY: Y. dyerport; com PROCESS DATE SHEET NO.
LINE IS 1 INCH
= rrucsoae ULTRAVIOLET DISINFECTION MAY 2016 |20 oF
1F NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1200 EFFLUENT DISPOSAL\PI200.dwg, 5/3/20I6 I:5:05 PM

FUTURE REUSE SITE <=

CALAPOOYA CREEK

N

GOLF COURSE POND

/

NORMALLY OPEN DURING
WET WEATHER FLOW

FORD’S POND

A

GOLF EFFLUENT
COURSE DISPOSAL-
_____________ T | SSNIROL — — —|{REUSE PUMP| |- —
PANEL CONTROL
I PANEL
I
E E o
N <
(18”2 RW)
< < PI300 g

P N

RE-USE FILL STATION

A

o

I
I
|
|
I
I
I
I
|
|
I
I
|
I
I
|
|
|
|
|

FORDS
POND
CONTROL
PANEL ———
(&7e RW)

—@} {P3o0_<

EFFLUENT DISPOSAL

FROM IRRIGATION
— P1300 g TANK

MAIN CONTROL PANEL

FROM EFFLUENT DISPOSAL

REUSE SYSTEM

FROM NPW SYSTEM
(MANUAL OPERATION)

DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
= e e perry v ENGINEERS & pLANNEF'es, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PESIEGTND: | BRTINGND,
D Bk A, Cacoon Susa0 CITY OF SUTHERLIN 14638 | P1200
Ay R
APPROVED BY: - .
DATE: . r— ‘ PROCESS DATE SHEET NO.




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA I300 SLUDGE HOLDING\PI300.dwg, 5/3/2016 2:04:23 PM

< < P
Itﬁ ItI < ItI < < < 3> > s
TO SLUDGE A Y QI N N I?I :l < ?I f I’I
DEWATERNG {_ PI302 ‘ 1Y 4 <« < == 1< << < P900 FRECH 3R
SYSTEM
O @ (@ &I IJ.} IéI
A A
YYYYVYY Y Y YYYYVYY
Q 3
A .
>
v oo I /h
| A
_| | 7/ I_ v
I
I
FROM
DIGESTER I FROM
Bb%ng; A [ A DIGESTER
onad’i 2RO >-/A— \ | el N XK@V
FROM 4
_ FROM
eiower > Pisol >\ ) ) /HHTY TN o € e
R X p— | INNER CIRCLE
CIRCLE NO| </ IRRIGATION - iz BLOMER RiGZ
y
L) o | PUMP STATION
PUMP STATION | [ U A 4 CHLORINE | ! | —
/] M CONTACT : : | | IB
FROM UV ~N @— CHAMBER |
DISINFECTION \_f ‘ . §O§ I | | \I | f\_{' cF)I?scIrIIFEUcVHON
I - o | | |
I | I | |
' | I |
I I 05950
A HA . 1 l 1 T O\ e j s
| eme ) | [ 1L s
DISPOSAL REUSE| —_— | | | |
PUMP CONTROL SoMTROL | %_/ | |
PANEL —_ \'\
| = — N—t—{] . >
| M M 1 B ™ iy e |
ToGaF oo Z N l e ] —— - 1 [T I |
COURSE K & I | [DEWATERNGDY V¥V | ¥V | ¥ | Y Y |
o rox | l e | | PRESS FEED | | | | |
DS N | I PUMP
o> <_P1200&—{@ @ | | |carroL || @ | © 1 ® | @ @ | EEEND
B o i — |CoD | \—paneL | | | LEGEND
| > N\ | | — 1L o I I ] | < |
| ,I | | _ T Ny 1< I [#]  TANK CHAMBER
SITE NP (D8 )
source, X/ &—@f ' N S - — | R | 5] worm Tank
(I | | I
TO REUSE - | | I I | SOUTH TANK
Ane < P|200§ ' - | I
STATION I.I I gl | S | I o I I | | |
NPW NI S R | | ! | |
PUMP o | o | o | I | I |
CONTROL | L | | | |
PANEL e | == | l | I |
— TO PLANT I I TO CALAPOOYA CREEK I TO INFLUENT I
PUMP STATION| | | |PUMP STATION | | | I |
————— —L———————————I—'—————————J——I-———————I———I———L——I-—————I——————— MAIN CONTROL PANEL
DESIGNED: DRAWN REVISIONS THE DYER PARTNERSHIP
— o YA T o ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO-
— WO N
D C00S BAY, OREGON. 87420 CITY OF SUTHERLIN 146.38 P1300
TELEZHONE: t(541) 269-0732
APPROVED BY: WiarsiperLeom
. I e ‘ PROCESS DATE SHEET NO.
IF" NOT |-ICIHF};I(_II;LSECAACI;ERDINGLYI BIOSOLIDS TREATM ENT MAY 201 6 22 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 300 SLUDGE HOLDING\PI30l.dwg, 5/3/2016 2:06:15 PM

MAIN CONTROL PANEL

AEROBIC DIGESTER

BLOWER CONTROL

>
-
>

TO OUTER CIRCLE NORTH TANK

#E P1300 >

PANEL A l A I
~o ~ ~o
= TO OUTER CIRCLE SOUTH TANK
1 |/} 1 1/1 I » P1300 >
~ ~ ~
e — ————| ——— —_————
1\ | AV ] V4
B 2._| - —o®)| | L po —0))|
TEMPERATURE L ‘ TEMPERATURE 7 l ‘ TEMPERATURE 7 ‘
SENSOR | I SENSOR ‘ ‘ SENSOR ‘
- l VFD o ARV } T | 0 ARV % T | VFD m ARV l
‘ INLET FILTER ‘ l ‘ I |
j i | i INLET FILTER l i /—INLET FILTER ‘
soes | WS D e I e i
OUTER CIRCLE NO. 1 {/} OUTER CIRCLE NO. 2 {/IL OUTER CIRCLE NO. 3 TO INNER mR(;_E r:DO‘Il?';HOgNK
\-}: \—+—\ - \i\ TO INNER CIRCLE SOUTH TANK
)3 /1 T /| T 2 > P1300 >
~o ~o ~o
—— ] — ——— ————| ————I————‘
| 1\ ! AV I AV
] —o(%)| S —o(%) | \f_—"'l
L 1 1
TEMPERATURE | l TEMPERATURE ‘ ’ TEMPERATURE ’
l SENSOR ‘ I SENSOR ‘ ‘ SENSOR ‘
— 0 ARV } — i 0 ARY ? — m AR 1
| ®© INLET FILTER ‘ | ®© INLE ‘ I ®© |
|A . | X P T FILTER ’ /—INLET FILTER |
| o v o onen—| s
ENCLOSURE L_________J ENCLOSURE L_________J ENCLOSURE L________I
INNER CIRCLE NO. 1 INNER CIRCLE NO. 2 INNER CIRCLE NO. 3
SLUDGE HOLDING TANK BLOWERS
DESIGNED DRAWN: — B0L. o N Ll <l LA, WASTEWATER TREATMENT PLANT IMPROVEMENTS PREVEGTNGS | BREMNGING:
DErE CITY OF SUTHERLIN uess | P1301
e il i R
APPROVED BY: . I — , PROC ESS DATE SHEET NO.
- e sone ! BIOSOLIDS TREATMENT BLOWERS MAY 2016 |23 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 200 EFFLUENT DISPOSAL\PI20l.dwg, 5/3/20I6 3:07:29 PM

POLYMER FEED UNIT

Y+ L+ T B
| " |
SLUDGE DEWATERING | I I
CONTROL PANEL | T I LA | .
- ———— PI20| ———1 “mEns - o
| contrRoL [H — — TG |
CONTROL M
| I PANEL I
| | — MIXING |
| | CHAMBER |
| | | | +
| | J ROTAMETER, |
| TYPICAL |
I .
| I 5 | : .
| | BULK LIQUID
‘ | | POLYMER
IS NN\ |
| WATER SYSTEM ] |
| { 4 }
| - 1
‘ p
| < L0, From STe wew sk
I
| O
|
| N\ 6"9 DB
FROM BIOSOLIDS . i
| TREATMENT UNTISE PI1300 > P> \
l _/ SCREW PRESS INCLINE CONVEYOR
| SCREW PRESS — | - = O\ (M- — - — — — — — — —
| FEED PUMP BE j
| T I
| I ' . I
| ARAAAAAAARSD A _I
\E : < Lt bl ssials b
: | & gy O—— |
| | \/ > LOADING CONVEYOR ]
| | |
| SPREADER |
I
| TRUCK ‘
| | DRAN SLUDGE STORAGE PIT I
: I / S
| | |
| BIOSOLIDS |
| STORAGE
| | FACILITY |
| I
' | v — oD 5300 TO PLANT |
L SLUDGE 1 I PUMP STATION |
DEWATERING
CONTROL ||\ — _
R ———{ e
SLUDGE DEWATERING
NED: DRAWN: REVISIONS THE DYER PARTNERSHIP
o e T e ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS SESHECIRES | ERUEEES:
——— ——— Ul
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 P1 302
IS(LE:HSN&‘(S“I) 269-0732
APPROVED BY: FEYSIpaniy PROCESS DATE SHEET NO.
DATE: ! LINE IS 1 INCH I
o HLLECAE EFFLUENT DISPOSAL - SLUDGE DEWATERING MAY 2016 | 24 oF 70




May 5, 2016

PLOT DATE

=T LEGEND

NN\ DEMO EXISTING

NO. DEMOLITION NOTES
CHAIN-LINK FENCE: REMOVE EXISTING FENCE AND
SALVAGE TO OWNER FOR REUSE.

@ VAULT; REMOVE AND RELOCATE EXISTING VAULT.

EXISTING
TREATMENT PLANT
NORTH

EXISTING
OPERATIONS
BUILDING

EXISTING
TREATMENT PLANT
SOUTH

SIDEWALK. DISPOSE OF DEBRIS.
CURB; REMOVE EXISTING CURB. DISPOSE OF DEBRIS.

@ CONC, SIDEWALK: REMOVE EXISTING CONCRETE

EIRE HYDRANT; REMOVE AND RELOCATE EXISTING
FIRE HYDRANT.

CHAIN-LINK FENCE; REMOVE EXISTING FENCE AND

SALVAGE TO OWNER FOR REUSE.

CURB; REMOVE EXISTING CURB. DISPOSE OF DEBRIS.
EXISTING

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\CIVIL\SITE LAYOUT.dwg, 5/3/2016 4:39:27 PM

- o INFLUENT
—Z- | SCREENING |
Ay | FACILITY
; >
(@)
E \_ ‘ 3\
{ a g \
1 N \
N \* GENERAL DEMOLITION NOTES:
w ‘ 1. THIS DEMOLITION PLAN ILLUSTRATES DEMOLITION WORK
2 - REQUIRED FOR THE COMPLETION OF THIS PROJECT.
& . G \ THE NUMERICAL ORDER PRESENTED BELOW DOES NOT
0 ; o) L REPRESENT A DEMOLITION SEQUENCE. REFER TO
@ . { 2 \ PROJECT SPECIFICATIONS FOR INFORMATION REGARDING
g AN\ EXISTING N e SEQUENCE OF WORK AND RELATED WORK CONSTRAINTS
< FILTER N %, REGARDING ON SITE DEMOLITION.
o ©
é BUILDING \{}\o . 2. COORDINATE WORK WITH SECTION 01014.
&5 e%\
‘ |
‘ N
A 9
< \\\ \
EXISTING ACCESS DRIVE OONN \\\
| 5 e —— S e % SN NN \
Y AT AP SR A AT o KA XX — - XX e St oo SN AN NN \ \ o T
%
20 0 20 40 1
DEMOLITION - EXISTING WWTP SITE PLAN /A Lot i f :¢
0100 SCALE ; [
i i
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
= —— ey e ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420 CITY OF SUTH ERL'N 146.38 D100
TELEPHONE: (541) 269-0732
- www.dyerpart.com
APPROVED BY: . : — : DEMOLITION DATE SHEET NO.
DATE: f AT FULL SCALE ! EXISTING SITE MAY 2016 |25 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\DEMO\DEMO OPS BLDG.dwg, 11/30/2015 5:08:41 PM

LEGEND

DEMO EXISTING

EXISTING WALL TO
REMAIN, TYPICAL
BLDG. / DIGESTER

NO. DEMOLITION NOTES

FILTER: REMOVE EXISTING 26’ 1.D. 3 CELL FILTER,
EQUIPMENT, AND PIPING TO FIN. FLR. PLUG AND
ABANDON IN PLACE.

SPLITTER_BOX: REMOVE EXISTING SPLITTER BOX,
SUPPORTS, EQUIPMENT, AND PIPING TO FIN. FLR.
PLUG AND ABANDON IN PLACE.

BUILDING: REMOVE EXISTING WALL TO ALLOW EXISTING
EQUIPMENT REMOVAL AND INSTALLATION OF NEW
EQUIPMENT. OPENING SIZE TO BE DETERMINED.

BUILDING: REMOVE EXISTING WALL TO ALLOW
INSTALLATION OF NEW EXHAUST FAN. OPENING SIZE
TO BE DETERMINED.

BUILDING: REMOVE EXISTING WINDOW ABOVE TO ALLOW
INSTALLATION OF NEW SUPPLY AIR GRILL. OPENING
SIZE TO BE DETERMINED.

MISCELLANEQOUS: REMOVE ALL WATERLINES,
AIRLINES, AND CONDUIT ASSOCIATED WITH THE

OPERATION OF THE BLOWERS FROM THE FILTER
TO PLACE OF ORIGIN.

<~ T 7 Tie oL pre-rmR Gruen
/ — TO HOLDING RESERVOIR
= l

STAIR_UP

£

H

I§| o

[ d | | & |

H H

H 1§

H H

H H

H H

[ 7] FILTER_ ROOM
4 i ©®

l ; [ [l

| STAIR DOWN

neKn
W2 Z2]

ELECTRICAL PANEL

LABORATORY

=1

L
i

CHLORINATOR

-

-

STAFF OFFICERS
(OUTLINE OF BUILDING)

-
|STAR UP = I\
T | R—T—""
b ]
|
== lE Iz =

CHLORINE

@ |

DEMOLITION PLAN - EXISTING FILLTER BUILDING

A

SCALE: 1/8" = 1-0"

D200
DESIGNED: EERE: i L e e s i WASTEWATER TREATMENT PLANT IMPROVEMENTS RRAKECA K. |, {DRSEIRNG Ko,
ol CITY OF SUTHERLIN 146.38 D200
TELEPHONE: (541) 269-0732
APPROVED BY: Wiw:dyerpatt.com DEMOLITION DATE SHEET NO.
PATE, o soue | EXISTING FILTER BUILDING MAY 2016 | 26 oF 70




May 5, 2016

PLOT DATE

~

CONCRETE
LANDING

'\ EXISTING

|
A S NN NN NN N OEERATIONS
CIE SRR

EXISTING W
NORTH \\
DIGESTER N
AN

CONCRETE
LANDING

L O
= v
Iﬂl . %\\ i LEGEND

L/

@\\
N . \Lkw\\' ‘.\ @
\(C 2N (('\\ﬁl\

<\

l EXISTING L_]

ELECTRIC
PANEL(S)

s DEMO EXISTING

(e

N EXISTING WALL TO
- REMAIN, TYPICAL
BLDG. / DIGESTER

-
7
/e
L
/

/
5
7 7 .
@ .
# /
o
LAl
%
7
v
v
%
7
v
/
o
&
s
®

7%
7
W
7
|4
e

o
7
2
/
7
7

W

— 4

NN N N NN
~ \\\®\ _\\\
S NNAEINN
NNNH AN

. AN : [ I
‘\"\.\'\'\'\\"
\\\\k\ \\\\\\\§ J

L7

s 7

&
25
/7
yand
/.
i
©
77

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\DEMO\DEMO OPS BLDG.dwg, 11/30/2015 5:08:41 PM

CONCRETE \\\ \ \\ BN CONCRETE
LANDING/STAIR AN . BN N M \\ PR / : LANDING
\ e T Y ~
4
§ /
EXISTING i
SOUTH /
DIGESTER /

NO. DEMOLITION NOTES

BLOWERS; REMOVE AND REPLACE EXISTING RAS PUMP NORTH: REMOVE EXISTING PUMPS AND FLOW SPUITTER:
@ BLOWER. @ PIPING TO FINISH FLOOR. PLUG AND ABANDON. DEMOLITION PLAN - EXISTING OPERATIONS BUILDING /1

SCALE: 1/8" = 1-0" D300

GENERATOR: REMOVE AND REPLACE EXISTING RAS PUMP_SOUTH: REMOVE EXISTING PUMPS AND i

@ GENERATOR. @ PIPING TO FINISH FLOOR. COMMINUTOR; REMOVE EXISTING.
NOTE;
' ) 1. SEE M1300 FOR EXISTING PIPING TO REMAIN

@ REUSE_PUMPS: REMOVE AND REPLACE EXISTING @ RELlL CUMIE: RENOVE SRISTIHG EUMPS! AND: FIFING INFLUENT PUMP: REMOVE EXISTING PUMPS AND 2. REMOVE ALL EQUIPMENT AND PIPE CONCRETE PADS

IRRIGATION PUMPS. . PIPING TO FINISH FLOOR. TO FINISH FLOOR ELEVATION

3. DEMOLITION THIS BUILDING CAN NOT START UNTIL
. FILTER PUMP: REMOVE EXISTING PUMPS AND
@ REUSE PUMP: REMOVE. Bl AR, REMOVE F @ . REMOVE EXISTING. NEW TREATMENT SYSTEM IS OPERATIONAL.
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. | DRAWING NO.
e —— YA YN FTS ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 D300
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerport. com DEMOLITION DATE SHEET NO.
. | LINE IS 1 INCH |
. " ATFULLScALE EXISTING OPERATIONS BUILDING MAY 2016 |27 oF 70
|||||| -INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\DEMO\DEMO OPS BLDG.dwg, 11/30/2015 5:08:41 PM

SAINNINKT N

N STABILIZATION NN
>:§; TANK >§\

TANK

. [IRRIGATION
SN\

HOLDING RESERVOIR

EXISTING NORTH
TREATMENT PLANT

NN\ \
N \Q
= A
% 1 =)
R.A.S. \)
SUMP ﬁ
] ‘|
SR
ﬂ
|
/
n
//
//
/!
//
/ /
/
7

o T :
NN GENERATOR @

N FUEL TANK N

%

@
®

DEMOLITION NOTES

SRR\
N NS
B N

TN O\

"0\ DIGESTER N,

No.1 N\
B

L

CLARIFIER; REMOVE ALL EXISTING CLAIRIFIER, EQUIPMENT,
AND PIPING TO FIN. FLR. PLUG AND ABANDON IN PLACE.

: REMOVE EXISTING PIPING, SUPPORTS, AND
EQUIPMENT TO FIN. FLR. PLUG AND ABANDON IN PLACE.

MIXER: REMOVE EXISTING MIXER, EQUIPMENT, AND
PIPING TO FIN. FLR. PLUG AND ABANDON IN PLACE.

: REMOVE EXISTING FUEL TANK, PIPING,

EUEL TANK:
SUPPORTS, AND EQUIPMENT TO BE RELOCATED.

1.
2.

3. DEMOLITION OF TREATMENT UNITS CAN NOT START
UNTIL NEW TREATMENT SYSTEM IS OPERATIONAL.

CHLORINE CONTACT

EXISTING SOUTH

TREATMENT PLANT

LEGEND

SEE M1300 FOR EXISTING PIPING TO REMAIN

REMOVE ALL CONDUITS NOT TO BE USED FOR
FUTURE.

DEMOLITION PLAN - EXISTING TREATMENT PLANT (NORTH & SOUTH)

DEMO EXISTING

EXISTING WALL / ACCESS TO

REMAIN, TYPICAL.

(0

SCALE: 1/8" = 10"

DIESIGNED: RRAWN: __ el E— TNCINEARS & ELANNERE. NG WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO.
A e L CITY OF SUTHERLIN 14638 | D1300
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com DEMOLITION DATE SHEET NO.
R EXISTING TREATMENT PLANT VIAY 2045 |26: OF T0




May 5, 2016

PLOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\CIVIL\SITE LAYOUT.dwg, 5/3/2016 4:39:27 PM

YARD
NEW ACCESS DRIVE
' \
NEW - \
MAINTENANCE ,
BUILDING \\ !
N x
FFISLAESIT BTN BISST G0N Y S vl EXISTING EXISTING EXISTING
B TREATMENT PLANT OPERATIONS \J TREATMENT PLANT
E NORTH BUILDING SOUTH
B R\
&) - " !
:’ "":- %\1’ —
=) = \\\\\\
ke I NEW ACCESS DRIVE \\\\\\\\ \
Z = AND PARKING AREA \ \\\\\\\\\\\\ ‘ " l
E: S R T S\ \ Th
] & 2 i YARD N i A \A
o & NEW i —_— \
U.v. Bk i [ExisT. ‘
VAULT | verer O
—1 \VAULT YARD { \\1
N\ {
\ ||
NEW
gﬁﬁgé\g i EXISTING ACCESS DRIVE
1] N Ty
L L R . EXISTING
[ T Y | N INFLUENT
\ S \ SCREENING
NEW | \ FACILITY
SEQUENCING BATCH REACTORS 1 ’
(SBR BASIN 1 — 4) YARD
NEW
RS EXISTING
SBR #1 SBR #2 SBR #3 SBR #4 gl FILTER N N
BUILDING
NEW
BIOSOLIDS
STORAGE
- PRE—REACT n PRE—REACT '
PREzo'?qEEACT ZONE PREzoRNEEACT ZONE FACILITY \ |
HEADWORKS \\
YARD ! . ‘
// \\ S\L
EXISTING ACCESS DRIVE o i \ L,
' o e —— % 1 | GATE \\
XP— i : : = ~—X - X X X——X R—=—x \
| JOPEN |
20 0 20 40 , SITE l
< L
GENERAL WWTP SITE PLAN 1 . ; < ACCESS @
SCALE: 1" = 40'=0" c110 . Lsc;leE : 1 | ROAD |
S Y S
D ED: DRAWN: REVISIONS THE DYER PARTNERSHIP
] REVSED SESRETIoN SoanT | ApPRo. oATE ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. |~ DRAWING NO.
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 C100
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
OATE: { E———— ; CIVIL DATE SHEET NO.
IF NOT |~I:IHF-:I;;‘LSECAACtiRDINGLY NEW WWTP SITE PLAN MAY 2016 29 3 70




May 5, 2016

PLOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE—DESIGN\CIVIL\SITE LAYOUT.dwg, 5/3/2016 4:39:27 PM

YARD POINT ~ ELEVATION DESCRIPTION
A A __1000 X X
1001
\ e A 1002
‘ ‘ 1003
b " =} o
MAINTENANCE : \ 1006
BUILDING ( \ %\ 1007
g 1009
- o
Y ERRa RESTY B Y SN EXISTING EXISTING EXISTING 1012
e TREATMENT PLANT OPERATIONS TREATMENT PLANT 183
NORTH & BUILDING SOUTH i
B v R
Y N\ '
z i & \ \\\, § NOTE:
9 \\1 1 \ 1. CONTRACTOR TO INSTALL ORANGE CONSTRUCTION
=) B \\\\\\ ";j§ FENCING ALONG WETLANDS. CONFIRM EXACT LOCATION
= m o \\\\\\\ i A INFIELD W/ENGINEER. APPROXIMATE LENGTH OF FENCING
W > < \\\\\\\\\\\\\ o B ALONG WETLANDS IS 700 FEET.
& e NI ) N\ < 2. ELEVATIONS ON THIS SHEET REPRESENT EXISTING
; ==y — T\ CONDITIONS.
Z YARD 4 i A \\ =
o £ NEW | = A
u.V. | ( 1/%;
A ! | t ©) YARD il NEW YARD LEGEND
L\ ; .P.S,
> NEW AC PAVEMENT
EXISTING AC DRIVE O = I/////Ill.'
< ~ 5
u 1] /
[] L] N : . EXISTING SYMBOLS
[ \ oy , \. INFLUENT ——
‘ J | \. SCREENING
HEW A Y || \ FACILITY A SLOPE FINISH SURFACE TO DRAIN
SEQUENCING BATCH REACTORS !
(SBR BASIH 1 — &) EXISTING ] _ %
A Ny FILTER R Y \ YARD
BUILDING NN Y @ ‘
BASIN #1 BASIN #2 BASIN #3 BASIN #4 %
NEW %
d| BIOSOLIDS @
STORAGE
RE—REACT PRE-REACT PRE-REACT PRE—-REACT
PR JONE ZONE ZONE FACILITY 1 -
= | |
HEADWORKS N \
YARD > S //*\\ e
EXISTING AC DRIVE // \ \\
L - - T L \\‘ \\\
g = - X——X——X——X——R——=—X—— |
.
20 0 10 20 40 ) SIE l¢
e ~— NEW SITE GRADING PLAN /R L — | N s |
101 SCALE B 1 !
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP : :
T e A T ETTS ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWINGNO
) By CITY OF SUTHERLIN wosm | C101
TELEPHONE: (541) 269-0732
APPROVED BY: i CIVIL DATE SHEET NO.
DATE: ~—rro sone ! NEW SITE GRADING PLAN MAY 2016 | 30 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\CIVIL\SITE LAYOUT.dwg, 5/3/2016 4:39:27 PM

OUTFALL
TO FARM

NEW CONSTRUCTION NOTES

OB

27"¢ RAW SEWAGE PIPE FROM EXISTING INFLUENT
SCREENING FACILITY TO INFLUENT PUMP STATION (IPS).
1

8"¢ FORCE MAIN FROM INFLUENT PUMP STATION (IPS)
TO HEADWORKS.

10"¢ FORCE MAIN FROM INFLUENT PUMP STATION (IPS)
I I M TO HEADWORKS.
I : 24"¢ SECONDARY EFFLUENT / TERTIARY EFFLUENT TO
‘ I | NEW ULTRAVIOLET DISINFECTION (UV).
| | I MAINTENANCE \ 24"¢ FINAL EFFLUENT FROM ULTRAVIOLET DISINFECTION
| BUILDING ok (UV) TO IRRIGATION CHAMBER LOCATED IN EXI?TING
) TREATMENT PLANT NORTH AND CHLORINE CONTACT
| | i | \|:: CHAMBER LOCATED IN EXISTING TREATMENT PLANT SOUTH.
| 1
| | 4 - ! i @ 8" AIR SUPPLY LINE FROM BLOWER ROOM TO SBR
| I (A TESEATE SR . R Y "\-/*‘ : EXISTING EXISTING EXISTING ;1: ’ '
= b o ! TREATMEI;%PLANT OPB%Fflf\DTllﬁgs TREAT!SE%’DLANT ::; @ 8"¢ AIR SUPPLY LINE FROM BLOWER ROOM TO DIGESTERS.
;—f' SN 4 | 1
[ ] B \\\ // '*lf— \\\ % H: STORM DRAIN PIPING
. &) . ) BT \m 1™ T
I : N T }_} § N \\ //7}] @ CONTROL BUILDING DRAIN / SANITARY LINE
- | -\ 25 7
| | ) B @ ! L \\\\\\\\\ \ _ 6 7 SBR BASIN TANK DRAIN LINE
l & C_n’ || | \\\\\\\\\\\\ ‘
| : z s | | (:>_’: W \\\\\\\\\\\\\\\\\\\\\\\\\" | A\ \ [ ! A @ HEADWORKS DRAIN LINE
| = [ ) e X\ y
@—<'\I % it @ /:h { @ r \\\\ Y ‘}\ > // @ BIOSOLIDS STORAGE FACILITY DRAIN LINE
I bl S e — ' — e ] L 2= [ﬁ "NEW
I — . o : U.v. i ;, O 3\ A (A IL.P.S. / EXISTING @ WASTE ACTIVATED SLUDGE (WAS) LINE
|l { R Il INFLUENT
T \ SLUDGE TRANSFER PIPING
|1 I~~o : B SCREENING
' S = FACILITY
‘ |l 5 o - I l @ DIGESTER SUPERNATANT DRAIN LINE
I I ~ Wy e
L WI——— —_— - H I EXISTING INFLUENT MANHOLE
|
j : @ . @ EXISTING INFLUENT SCREENING FACILITY MANHOLE
|
| I
—1— :) ' N 1 OUTFALL
. -. N Y | | TO CREEK
NEW ! o
SEQUENCING BATCH REACTOR 10) }
_ | i
(SBR BASIN 1 — 4) | — ®\
— I N FILTER 2 ro
| N N
BASIN #1 BASIN #2 BASIN #3 BASIN #4 M SULLBING 5 N\
I NEW
Il BIOSOLIDS I
STORAGE
—REAC PRE—REACT PRE—REACT PRE—REACT I
PREZOR;\‘EEA T o JL SN ZONE @‘R:[ FACILITY A\ N I
ea J & ' \
HEADWORKS AN I F@ \
— — x
I 1 \\
7 7 X—X——X——X—% X—
]
SITE
20 0 10 20 40 ACCESS
e ~— YARD PIPING SITEPLAN /1) e —— | | ROAD
10 SCALE Ly
ESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP NO. G NO.
T e T ey o ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS SRSEEE SR
= D T00S BAY, OREGON. 97420 CITY OF SUTHERLIN 146.38 c102
TELEPHONE: (541) 269-0732
APPROVED BY: wiw.dyerpart.com CIVIL DATE SHEET NO.
LINE IS 1 INCH




LOT DATE

7

CONVEYOR FROM
SCREW PRESS ABOVE 2
SHOWN DASHED _

EXISTING
FILTER BUILDING

EXISTING
FILTER BUILDING

CONVEYOR FROM
SCREW PRESS SHOWN
DASHED

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\ARCHITECTURAL\CONTROL BUILDING.dwg, 5/4/2016 10:43:34 AMP

|'> WALL LEGEND BUILDING INFORMATION
] ~ Spe R¥G Glaio OCCUPANCY:  S-I
: TRENCH.BRAIN©.~ : ~ . Pl oo o el s NG SE | 1o sanmary TYPE OF TYPE V FRAMING/
__________ A Sl e T E L e T ; DRAIN LINE CONSTRUCTION: SLAB ON GRADE
{ (:) T j - BUILDING AREA: 1080 SQ. FT.
7 % s
PIT FLOOR | : I
. = 2 12 12
: = K % 4
X R @
, | =
DEWATERED ;
A SPREADER TRUCK = .
HOLDING BAY LOADING BAY | 0o \
=z =z | g ' |
E < < ) .
: P P | 3
- o a
M3 5 | X
g o 2 7 = : DEWATERED
g , : i ] BIOSOLIDS HOLDING il s
BAY OPENING
k 8" WIDE
~ CONCRETE WALL
8’-0"
E‘ TOP OF CONCRETE SLAB
/ BEYOND SHOWN DASHED
18'-0" 1 18'-0” ] B SRR,
@ PLANVIEW /1) SECTION
SCALE: 1/8" = 1-0" \&W . m— TRENCH DRAIN SCALE: 1/8" = 1-0" W
7
12 12
4 4
METAL
ROOFING
- / e METAL
:_L:_%/ N . é::::::ﬂ ra SoNG | N
/ LT_I_ l_[_[_
(] [
DEWATERED SPREADER TRUCK
BIOSOLIDS HOLDING LOADING BAY =
BAY WALL \
| [ =
L | ELEVATION A ELEVATION _(oprosiTE END siM) /4
——————————— SCALE: 1/8" = 1'-0" \@y SCALE: 1/8" = 1’0" \W
E ED: DRAWN: REVISIONS THE DYER PARTNERSHIP
NN . ENGINEERS & ELANNERS, NG WASTEWATER TREATMENT PLANT IMPROVEMENTS ERGIECTHE: ) DRANIENG.
— = Dl CITY OF SUTHERLIN o3 | A210
TELEPHONE: (541) 269-0732
APPROVED BY: W H:clyecport, com ARCHITECTURAL DATE SHEET NO.
’ ; LINE IS 1 INCH |




LOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\ARCHITECTURAL\CONTROL BUILDING.dwg, 5/4/2016 10:43:34 AMP

100"-0
20'-0" 16"-0" 18'-0" 16'-0" 30'-0"
8'-8 7'-4" 8'-0 | 8'-0"
\ 10 seR —— C T4 (- [ 2 — TO DIGESTER
T T N - — Z 2727 | / L  ——c V4 Y777
{ : . O ) CABINET Hfw ’ EO/,—\\ % g
1 I | N\
’ ~A— 7 R/R N , / ;l
L 2/ DA\ o8] oy
4-6 i 4-0 i 6'-0 i @ %
msee| owoes [ ) flg ELECTRICAL ——"
1] > ROOM : 1 I; ﬂz
L | EME- s
I Lo ] figlor
30-0 7 30°-0
o [ [ / GENERATOR BLOWER
[ o ” 026" K / ROOM ROOM
- J / OFFICE | ™ g
(3 —t g jal Ul—; 'Z—:,‘Ll Ll )
&40y f\ / Ezﬁbib]}f ':ﬂ@:; &0y
7'-6" o :
7'-6" B - <
Ir-6" 4-6" \ \ /
CHAIR
T 1 T % % é
————:l =] } @ CHAR CHAR g OVERHEAD DOOR OVERHEAD DOOR
: T——— ’ Z] P T = | | ] | 2
- EMERGENCY —~© [
PULL SHOWER —<—— EMERGENCY CONCRETE
EXIT DOOR SIDEWALK
ﬁPARKING aReA——"
1
\A404/
BUILDING INFORMATION
WALL LEGEND OCCUPANCY: B
FLOOR PLAN m TYPE OF TYPE V FRAMING/
SCALE: 1/8" = 707 400 T — CONSTRUCTION:  SLAB ON GRADE
s B8 G I BUILDING AREA:
h LAB: 600 SQ. FT.
OFFICE: 480 SQ. FT.
ELECTRIC: 540 SQ. FT.
GENERATOR: 480 sSQ. FT.
BLOWER: 900 SQ. FT.
TOTAL: 3000 SQ. FT.
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP ) y
RewseD DESCRPTION ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS BESEESTHG: | RRAGINGHD
CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 A400
TELEPHONE: (541) 269-0732
APPROVED BY: wirivdyerpart.com ARCHITECTURAL DATE SHEET NO.
LINE IS 1 INCH i
DATE: e+ CONTROL BUILDING - FLOOR PLAN MAY 2016 | 33 oF 70




LOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\ARCHITECTURAL\CONTROL BUILDING.dwg, 5/4/2016 10:43:34 AMP

METAL ROOFING

H 1
{ | | || S i
Bl =
10-0 \\\\ \\\ \\\\ \\\ = B s P4 12'-0
° s ° - ° .\"* // =
P / - < 1 I
p y . —— Y|
R POWR SR K M B it M0 WE B ATI G A TR YAT0Sh | A | 00 D ey 4 L Rl L PEREaE uasren | i )
\— FIBER CEMENT
NORTH ELEVATION 1\ LAP SIDING
SCALE: 1/8" = -0 401
‘ METAL ROOFING
_ T
o)
12'-0" —Z GENERATOR ] 5
——EXHAUST —]| N,
\ 10"-0
AN
— / \
] A \
== —— = = i
B I A 5 - R S DO Tl M 290 o IO KRN AR AT S P A A T AT OOSO O T A AT T OW N XA | L §
[ |1 \
4 -+ SOUTH ELEVATION /2 LAP SOING
AR UNE ——— ZZ273 M- 5 T AR LINE SCALE: 1/8" = 1-0" 401
12 12 12 12
i — s i — s
s ——
// \\ "
// \\
S — g
\
FIBER CEMENT FIBER CEMENT
LAP SIDING LAP SIDING
A FRAL A PR R PR R R IR & S BTN Aa YU I I =
WEST ELEVATION /3 EAST ELEVATION /a0
SCALE: 1/8" = 1'-0 401 SCALE: 1/8" = 1'-0" A401
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
—— e STV Py I ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PHEVEGRES: | BRENNGHS,
DEtix =i e UM EE TN Mo | Ad0T
APPROVED BY: www.dyerpart.com
e . T ARCHITECTURAL DATE SRS
ML CONTROL BUILDING - ELEVATIONS MAY2015 |34 oF 7O




LOT DATE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\ARCHITECTURAL\CONTROL BUILDING.dwg, 5/4/2016 10:43:34 AMP

80'-0"
40'-0" 5 40'-0"
SHOP AREA SHOP AREA g
(ENCLOSED) (OPEN)
400" / 502 o SIDE. S,
14 WX 12'H g
/ OVERHEAD DOOR - —_—
CONCRETE
SIDEWALK
3-0" | 3-0 12'-0" 14'-0" 8'-0 4'-0" 14'-0" 4'-0" 14'-0" 4'-0"
¢
(1) BUILDING INFORMATION
WALL LEGEND FLOOR PLAN m OCCUPANCY:  S-I
SCALE: 1/8" = 1-0° 500 CONSTRUCTION: SLAB ON GRADE”
Zzzza  2x6 @ 16"0.C. '
BUILDING AREA:
ENCLOSED: 1600 SQ. FT.
— OPEN: 1600 SQ. FT.
TOTAL: 3200 SQ. FT.
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
— ——— ST ey oy ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS FROSECTER. | BRANNG O,
D SRR CITY OF SUTHERLIN 14638 | A500
TELEF;};OF;E:‘(SM) 269-0732
APPROVED BY www.dyerpart.com
APEROUEDEL: . — ARCHITECTURAL AT SHEET NO.

! AT FULL SCALE !

IF NOT 1-INCH - SCALE ACCORDINGLY

SHOP BUILDING - FLOOR PLAN

MAY 2016 |35 oF 70




LOT DATE

12 12

A S e
SHOP_AREA
ENCLOSED -
14’-0" =
SIM. '\\
° \\
7
I/'
:/l
3 B 2 v T i Al |
NORTH ELEVATION 2
SECTION m SCALE: 1/8" = 1'—0" (OPPOSITE SIDE SIM.) \&W
SCALE: 1/8" = 1-0" A501

\\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\ARCHITECTURAL\CONTROL BUILDING.dwg, 5/4/2016 10:43:34 AMP

= 14" W X 12" H
— = OVERHEAD DOOR OPEN OPEN
|| 7
—
— .
—
—|
=l
™ . o D 1
EAST ELEVATION /30
SCALE: 1/8" = 1'-0" (0PPOS|TE SIDE SIM.) 501
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
N —— T T P ENGINEERS & pLANNEés, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS FREIRERNS. | SGHING RO,
) B CITY OF SUTHERLIN 163 | A501
: e o e
APPROVED BY: . : — : ARCH'TECTU RAL DATE SHEET NO.
' I;NOTLI:IHF_‘;LC';LSECA‘;ERD'NM' SHOP BUILDING - SECTIONS & ELEVATIONS MAY 2016 | 36 oF 70




1 \ < CONCRETE T SUPPORT
: L FILL /BEAM
1/ | 7] =
4'-2" {"’ 'é( /
| \\ 4, AA oo o B i :> A
=i AN : 7
|
2-5 1/2" - ‘ {( _ e
=~
NEW GRATING :
71 4 : MANUAL—j T -
ool e \ BAR SCREEN
27'-3 7/8" |
STAIRWAY DETAILS
SEE SHEET S600 BISE DI
INFLUENT SCREEN PLAN VIEW 7/ 1\
——New 6" THICK SCALE: 1/4" = I'-0" w 1/2" WASH WATER 5 i
CONCRETE PAD FOR CONNECTION
- INFLUENT COMPOSITE
S
COMPACTION =
— : : ZONE . \—SCREENINGS R 3 b Nf
— DISCHARGE Rst_w b 8
EL: +404.53
EXISTING
GROUND
LEVEL SEE
6-2" _ S600 FOR
” . EXISTING PROPOSED
32-2 3/4 : S g . . STAIRWAY
DETAILS
EL: +399.70 , R [ )
| - : 1EL :t39915:4;,
v
) . N N
10-7 1/2"
M o ) SUPPORT
o 4 BEAM
| CONCRETE FILL ——— )
‘ AN A\ Y
_, 4 .
o} s , AR/ VAN 7 TN\ 9 < | ee 30470
14'-9 3/8" _ :
MANUAL o P E '
BAR scﬁ\ » | L 5
7 ks ] i - .Y
X z. 4 "44 L iy !
| \¢ 5-3 3/8" R P o %
] CONCRETE FILL ' , ' B | e Y I -
EXISTING SUMP LA . (9 R R G) . e
“/\\ :q,‘ ,‘ ':4' <
N N EL: +389.46 1 ; s
st 2-5'1/2"7 1——| ‘
: - et gt '
20-2 1/8" | | 283/ |- :
24-10 7/8" '
INFLUENT SCREEN SIDE ELEVATION 2 INFLUENT SCREEN FRONT ELEVATION 3
SCALE: I/4" = -0 60 SCALE: I/4" = I-0" 60
REVISIONS DESIGNED:
SUBMITTED BY: i Rg,ﬁgggfﬁggﬁﬁgg NG WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWINGINO.
DATE: REVISED DESCRIPTION ISUBMIT|APPR'D| DATE AT 1 1330 TEAKWOOD AVENUE " e
o | coos BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M600
APPROVED BY: SHECKED | TELEZHONE:‘(SM) 269-0732
* : 4 www.dyerpart.com
DATE: ik SCREENING FACILITY DATE SHEET NO.
RPPROVED: —Frosons MAY 2016 | 37 oF 70
s ENOT i A A CoOAIINGLY INFLUENT SCREEN PLAN AND SECTIONS




May 5, 20I6

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\146.38 WWTF Pre-Design Report\Influent Screen\Drafting\146.38 Influent Screen.dwg, 5/4/2016 11:10:46 AM

REMOVE
6'-0" W x +9'-0" H
SECTION OF CONCRETE

NOTE:
SEE SHEET MI FOR ADDITIONAL
INFORMATION NOT SHOWN

BASIN WALL
ALE STARIIEN 11
a4 4 a g o
—~——EXISTING CONCRETE
SCREEN BASIN
‘! 6'
6" CONC. . /\
é PAD FOR _\ L CONCRETE CONCRETE 5 2
, INFLUENT f LANDING LANDING , S600
£6 COMPOSITE ‘. +6 &0/
SAMPLER
A,
B ; R . = e - 1 %lsglENgEE;&.% DWATERLINE
< 4 3 A "
/J“ :_1 > . ‘ 47 P % r/"‘ v = < k3 ‘4/4‘ 12 ] /
3 ! 4 12" | 7'-6" ! 8’ 4
7 20'-6"
INFLUENT SCREEN - STAIRWAY PLAN m
SCALE: 1/4" = -0 W
EL: +414.00
INFLUENT SCREEN
CONTROL ROOM . .
REMOVE 6'-0" W x +9'-0" H
\j\ SECTION OF CONCRETE BASIN WALL
\J\ - EL: +404.53
< /
A
4
i
6” CONC. PAD FOR «
INFLUENT COMPOSITE , EXISTING GROUND
SAMPLER . CLEVEL
; J EL: +399.0] EL S99t
' ‘ TR =
: T
‘ 7 1/4 7
: PR EL: +394.70
A <6 . e T W ey
=] = '
INFLUENT SCREEN - STAIRWAY SECTION
SCALE: 1/4” = I'-0"
ESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECTNO. | DRAWING NO.
= e TV P ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS JECTN
— — 1330 TEAKWOOD AVENUE
D COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S600
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com SCREENING FACILITY DATE SHEET NO.
DATE: 1 LINE IS 1 INCH |
| ATFULLSCALE ! INFLUENT SCREEN STAIRCASE DETAIL MAY 2016 | 38 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 700 IPS\M700.dwg, 3/22/2016 9:22:14 AM

18"¢ RS FORCE
MAIN TO g
HEADWORKS N

R 3

10" RS FORCE
MAIN TO

HEADWORKS { T

NEW 6"¢ SITE
COLLECTION SYSTEM

NEW 27”8 INFLUENT
PIPING FROM EXISTING
INFLUENT MANHOLE

e ¥y
T T

)
P>

a

il

4

E—

@ DENOTES PUMP #

PIPE SUPPORTS NOT SHOWN FOR CLAIRITY. PROVIDE PIPE
SUPPORTS AS REQUIRED.

SEE SHEET C??? FOR PLAN VIEW ELEVATIONS

HEADWORKS PUMP STATION
WETWELL DESIGN DATA

PUMP STATION PLAN VIEW /"1

SCALE: 1/4" = I'-0"
KEY NOTES:

o

13 6
14 12 5
17
5
A 1 N B
18'¢ FLG X PE PIPE SPOOL
LENGTH AS REQUIRED
10'¢ FLG X PE PIPE SPOOL 8
LENGTH AS REQUIRED EL. = 400.00’ $ L
' hn RRPLR _ V. PUMP GUIDE RAILS. TYP.
/ A 4 =R P e=3"1 UEZoD L Zo3 1| L2311
18°¢ RS FORCE MAIN — :
TO HEADWORKS \ AL
6 [~
T ==
10°% RS FORCE MAIN s aim  Eais s ie
TO HEADWORKS @ e 9
NEW 6"# SITE @
COLLECTION SYSTEM o — | \

NEW 27”8 INFLUENT
PIPING FROM EXISTING
INFLUENT MANHOLE

LEVEL BACK-UP FLOATS ———]

<| z‘a

f
RIM ELEVATION: 400.00’ <I> NEW H-20 LOAD RATED WETWELL HATCH NEW 10"% BLIND FLANGE 18”8 DISMANTLING JNT. W/TIE RODS
WETWELL DIMENSION: 14'-0" X 8'-00" SEE 27 -
OVERFLOW ALARM: 394.50" N NEW 18"¢ WAFER STYLE PRESSURE '
8”9 FM OUT LE.:(TYP. OF 2) 396.00' M2/ @ WEW FLANBED 107 2 e Wik TP OF 2 SENSOR. SEE /™ §
12"¢ FM OUT LE.:(TYP. OF 3) 396.00' @ NEW 14’-0" X 8-0" CONCRETE VAULT M7 ) EL = 380.00
g;on\:hEET(’T)E - -’;}%?gé, @ NEW 10"¢ WAFER STYLE PRESSURE $
E (N ; SENSOR. SE I
HWL: ALARM: 389.50' @ NEW 8"¢ FLG x PE PIPE SPOOL LENGTH AS R @ NEW FLANGED 18" X 12°¢ WYE, TYP. OF @ @ g @
SMALL PUMP # ON: 385.00° REQUIEED: Tirs OF 2 M2/ '
SMALL PUMP #2 ON: 386.00° @ 8% MJ 90° ELBOW. TYP. OF 4 @ — o JT. BATE RGOS @ NEW 18”6 X 8"¢ FLG REDCUDER
LARGE  PUMP' g1 ON Sarroe NEW . TYP. 10 ANTLING JNT. W/TIE R ~
LARGE PUMP # & #2 ON 388.00’ X LEVEL PRESSURE
LARGE PUMP #, #2 & #3 ON 389.00° @ NEW 8" ¢ FLG 90' ELBOW. TYP. OF 3. NEW COMBINATION AIR RELEASE VALVE, NEW FLG 12"¢ PLUG VALVE, TYP. OF 3. accrecaTe TRANSDUCER  SECTION VIEW
ALL PUMPS OFF: 382.00" TYP. OF 2. BASE SCALE: I/4" = I-0"
LWL: ALARM: 381.50' . . . i
i T g @ NEW FLG 8"¢ CHECK VALVE, TYP. OF 2. @ NEW 10" FLG 90° ELBOW. NEW FLG 12”9 CHECK VALVE, TYP. OF 3. NEW 12" X 8" FLG REDUCER, TYP. OF 3
NEW FLG 8”9 PLUG VALVE, TYP. OF 3. ¥ . . . .
@ BIESY 59 kil 0= ELEOW @ NEW 12"¢ FLG 90° ELBOW. TYP. OF 3. NEW 12"¢ FLG X PE PIPE SPOOL, LENGTH AS @ NEW 12"¢ FLANGED COUPLING
REQUIRED ADAPTOR, TYP. OF 3
" NEW 18" FLG 90" ELBOW
N L, | T SPOOL, HERCTH @ NEW 12"¢ MJ 90" ELBOW, TYP. OF 3 INFLUENT DEFLECTOR, SEE @ NEW 8”@ PIPE SPOOL,
\M2J LENGTH AS REQUIRED
@ NEW 10" MJ 90° ELBOW NEW 18"¢ FLG PIPE SPOOL, LENGTH AS L )
REQUIRED NEW 8" x 6" FLG REDUCER, TYP. OF 2. NEW 8% FLANGED COUPLING PIPE PENETRATION, SEE
ADAPTOR, TYP. OF 2. TYPICAL FOR ALL PIPES
DESIGNED:
REVISIONS
EHSUERES S5 cep Lol Ly WASTEWATER TREATMENT PLANT IMPROVEMENTS FREIECTHO: | DRAWINCHO:
ENGINEERS & PLANNERS, INC
DATE: REVISED DESCRIPTION SUBMITIAPPRO] DATE | e e LR, HE
cGP CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M700
APPROVED BY: CHECKED: IEVJLVIEF;;{S(';ir((CS'J:’:\> asRmEe DATE SHEET NO
DATE: AJS INFLUENT PUMP STATION '
APPROVED: | LINELS | ING ! MAY 2016 39 OF 70
: AT FULL SCALE
SBM I NOT 11ICH - SCALE ACCOROINGLY MECHANICAL PLAN AND ELEVATION VIEW




May 5, 2016

PLOT DATE

37'-4"

10"¢ FORCE MAIN

18"¢ FORCE MAIN
SIDE MOUNTED
HANDRAIL
TYP. ALL SIDES.

PIPE PENETRATION,

(o 1 £ 1
A A m}mm|iiIi”iiiimﬁiiiiiiml“““HH%” ————__ e T e Il | ‘ /- s _ﬁﬂ— T \\ g ; |
A =z STOP GATE, T ; S ; il et o S
M802 SEE’ | I! ~v o Bl | I p o < NN\ \ \\ l
; / K. = ‘
IllmlJ.L——_ \|

X
X
I
T
y i

GRIT REMOVAL - 5 Y
EQUIPMENT iy
__ T | .

o © HEADWORKS /V’.' L t
S T B S o
ALUMINUM e N S
STAIR & LANDING GRATING it 1 P .
SEE @TYP. oo TYP. A i

MO
DOWN

\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

|
, |
| T 1}
NEW LIGHTSJ | UTILITY_STATION, J LSlDE MOUNTED
TYP. OF 2 SEE TYP OF 2 HANDRAIL W/
— P, ALL SDES.
SBR BASIN #2 SBR BASIN #3
A
\/803/
HEADWORKS - UPPER PLAN /"1
SCALE: 1" = 4'-0" 800
SUBMITTED BY: REVISIONS e THE DYER PARTNERSHIP WASTEWATER TREATMENT PLANT IMP PROJECTNO. | DRAWING NO
DATE: REVISED DESCRIPTION SUBMIT|APPR'D| DATE D::wi- 3 EyJ%NTEEEVSmch i\L/éArTubéERs' INC. ROVEMENTS : '
DLS. D | COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M800
APPROVED BY: CHECKED: - ﬁ'ﬁz*;g’;s;tgﬁ) 269-0732
DATE: ::ERZIVED: : T ‘ HEADWORKS DATE SHEET NO.

o MECHANICAL-UPPER PLAN VIEW WEXE0LE | 46 o8 @0




May 5, 2016

PLOT DATE

37'-4"

10"¢ FORCE MAIN

18" FORCE MAIN

\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\M800.dwg, 5/4/2016 2:53:40 PM

YARD YARD
B L
a IS & N IS
' IS
UTILITY STATION,
SEE \@ R
. .
A I & .
1802/ DUMPSTER | s
N.I.C.
BY OWNER e b YARD
AREA
AR \ GRIT CLASSIFIER .
T @ — il CONCRETE b
= ﬂ . : i COLUMN
[ Cie % ! A
DUMPSTER =T
N.I.C. 5
.
BY OWNER HEADWORKS g
NEW ASPHALT REINFORCED CONRETE
ACCESS DRIVE ‘ SLAB ON GRADE, TYP.
12”8 FLG PLUG VALVE, 12”8 — -
TYP. OF 8 TYP. %;»9 :A ETER. ‘TZY;’. %FG 445 ELBOW,
“ IS N L
\ > a
[N
fl
M M '
o X E SPLITTER BOX v
T0 SBR
? —~— BASIN # ? ~— BASIN #2 M e - \\\ M BE\%ISBL L ;
m
& 4 IS &
| . : T
. = & “ ., a 4 & B a2 = 5 - I B S S e I
s R . 8\ ® N & e & i a & 4 . IN a 3 . S AB r;(
a N IS a & § o N & 4 i L LS . s a 8 IS ab & 9 s
& a o5 a IS a A & a S v S 3 st ° > < :
| \ o |
12"¢ FLG 90" ELBOW,
TYP. OF 4 . e
SBR BASIN #2 g SBR BASIN #3
—-\;/\—
‘ A ; B
HEADWORKS - LOWER PLAN /1
SCALE: I" = 4’-0" 801
suaureD o RevisioNs ais THE DYER PARTAERSHP WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJEGTNO. | DRAVING NO.
DATE: REVISED DESCRIPTION SuBMITIAPPR'D| DATE — Ey}%lNTEEEVSvogE i‘;é,yuf‘éERS. INC.
DLS. COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M801
APPROVED BY: . TELEPHONE: (541) 269-0732
CHECKED: www.dyerpart.com H EA DWOR KS
DATE: SBM DATE SHEET NO.
APPROVED: | :Twﬁ'LSL1SIgfLHE | MAY 2016
IF NOT 1-INCH - SCALE ACCORDINGLY MECHANICAL- LOWER PLAN VIEW 41 OF 70




May 5, 2016

PLOT DATE

SIDE MOUNT
HORIZONTAL HANDRAIL
WITH KICK PLATE, TYP.

GRIT SLURRY LINE
TO GRIT CLASIFIER

N

GRIT PUMP

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

GRIT REMOVAL
SEE@ EQUIPMENT
GRATING
T A O O O O O O O T a < ‘Q_m
a a4 9y,
18”8 FORCE MAIN - riP
I0"¢ FORCE MAIN — 5
4
423.17' a
—Q
<
4
4
4 <
a4
cd
| J,
. = — ) 418.42
é] j g a T, M 4
dq a <
PIPING BEYOND SHOWN - ) p
DASHED, TYP. a 4 e,
a 4 s a 3 &
a4 7
< v 4 ¥4
2 a é < 4
i, a g <
CONCRETE SUPPORT — . .- L] 4
SHOWN BEYOND 9 . @ . v
” 4 a <
< G a 4
2, i ) v .
g 4 a P ’ -
< Pl 4 %
’ < 4 ‘ 409.75'
i s :
Y 4
4
CLARIFIER AND EQUIPMENT | | . e
BEFORE SHOWN FOR REFERENCE 5
<
a
a
A CONCRETE
L7 column )
< L s
DUMPSTER
N.I.C.
BY OWNER 5 A .
a4
<
a 40150
- @) O 2 ﬂ
a A ’
4 ek — u — g 4 4 - - — 44000
> a
. < < < 4 q 2 - e
< c a ¢ 2 “ < 4 a4 o a
) 4 4 a % & A “ ]
A < a4 P <
TYPICAL SECTION- HEADWORKS A
SCALE: I" = 4'-0" M80
suBuTD o REvisons as THELDYER PARTMERSTEP WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING No.
DATE: REVISED DESCRIPTION SUBMITIAPPRO[ DATE | Eg‘}%‘N{EEEﬁO& ibé\w‘éERS, INC.
DLS. COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M802
APPROVED BY: TELEPHONE: (541) 269-0732
. CHECKED: www.dyerpart.com DATE SHEET NO
DATE: SBM HEADWORKS '
APPROVED: L MAY 2016 | 42 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY M ECHA NICA L- TYPICAL S ECTION




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

GRATING

/__

SIDE MOUNT
HORIZONTAL HANDRAIL ey

WITH KICK PLATE, TYP.

SEE @

427.7 |
» T T T T T T T T T T 3 $——== ” T T, T L T T T T L LT T I
| . ]
4 ) <
a | | a 9
a a
BYPASS CHANNEL l | BYPASS CHANNEL 4
a | t <
4 4 <
, | ] & 423.17' 4
pal o < <
. < . L4 4 : a . Aq < 5 a . ’ < Z ) 4
G, 4 4 2 4 a 4 , 4g s b4l
a a A . < < a & a AA 4
4 2 a < 4 a 2 9 4 < 4 n
4 2 < 4 a , 4 a 47 < <
49 a4 4 < $ 418.42 ) " J 9 .
< 4 a
a
< a "
9 4 g
a4 8 4
GA p a a . %
<
9 4 5 a4 3 a Aqd
SBR 4 4 “
BASIN #2 N ‘ SPLITTER BOX a GRIT SLURRY LINE TO 3 SPLITTER BOX PR 2 SBR
3 GRIT CLASSIFIER BASIN #3
5 a a ¥ 4 4
a N 4
a 2 q .
a o
< o - @
< ; . a)
a LﬁJ a 4
< a 0 a
4 - 7 4 [ 4] 4 s 4
12"¢ INFLUENT =4
PIPING TO s
4 SBR BASINS s © s £
g4 4
<
5 ; E: a4 12"¢ INFLUENT
PIPING TO 4 4
SBR BASINS 4 )
a
- ’ A “
<7
“ a 4" 2
405.00’ & B Q Q 3 . PLUG \ Q Q 3 405.00'
DUMPSTER DUMPSTER a 4 VALVE 3 s
I N.IC. N.I.C. |
BY OWNER BY OWNER <
a 4 ot - 24 'Y — | a
¢ ] DRAIN LINE . s
<
4 & 401.50' N
‘a 4 _/_ _\ 9 a
“ . s y i —20.00 < N . a " ’ i ) |
< 4 4 a % a a4 < 4 4 a
g a4 2 s R b < 4 4 ‘ “ 4
< 4 @
g 4 < a a4 a9
‘ T A 4 v s % < g 4 a < o 4 4 . ” R Ad A v . 4 % Aa
< a < < s 4 < <
4 < 4 A < 9 a Aa
|
SECTION - HEADWORKS A SECTION - HEADWORKS B
SCALE: I” = 4'-0" M803 SCALE: I" = 4-0" M803
DESIGNED:
: REVISIONS THE DYER PARTNERSHIP PROJECT NO DRAWING NO
SUBMITTED BY: » .
- il e s R AR WASTEWATER TREATMENT PLANT IMPROVEMENTS
DLS. COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M803
APPROVED BY: TELEPHONE: (541) 269-0732
: CHECKED: www.dyerpart.com HEADWORKS DATE SHEET NO
o ii“é'm f—E IS 1 INCH | MAY 2016
: I AT FULL SCALE ! 43 OF 70
IF NOT 1-INCH - SCALE ACCORDINGLY M EC HAN ICAL- TYPICAL SECTION

o

SHOWN BEYOND

GRATING

/— GRIT PUMP AND GRIT
\ REMOVAL EQUIPMENT




May 5, 2016

PLOT DATE

37'-4"

\\dyer\dyer-part\AAprojects\|46 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

:C.’ °
\ -N w
m l /
) z
OPEN TO FLOW CHANNEL ——
’ ” _\
9-6 2-6"— \—REIFORCED CONRETE
SLAB ABOVE GRADE, 4
: TYP.
b
w o
o
= HEADWORKS ~— . :
o ‘cl> <Io
o L OPEN TO GRIT —— = ™ 9
i REMOVAL CHAMBER,
TYP.
STRUCTURE BELOW
. SHOWN DASHED, TYP.
:
\_REIFORCED CONRETE /
SLAB ABOVE GRADE,
) —
5 \— OPEN TO \_ .
b SPLITTER BOX REIFORCED CONRETE o
SLAB ABOVE GRADE,
TYP.
o
SBR BASIN #2 SBR BASIN #3
13-4" 8-0" 16'-0"
A
HEADWORKS - UPPER PLAN /" 1\
SCALE: I” = 4#-0" S800
svouTre o REVSONS s IHE OYER PARTNERSHP WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING Ko
DATE: REVISED DESCRIPTION suBMITTAPPRO] DATE |2 E;“}%Néﬁﬁaogﬂo F;’\-,é’"‘“u"éERsl INC.
DLS COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S800
APPROVED BY: S cien: TELEZHONE:t(SM) 269-0732
HE-Eyparhcom HEADWORKS DATE SHEET NO
DATE: SBM '
APPROVED: |e—tREISTINGH MAY 2016
IFNOT|-:ZHF.‘;I;I;;(1‘::I;§RDINGLY STRUCTURAL- UPPER PLAN VIEW 44 OF 70




May 5, 2016

PLOT DATE

37'-4"
YARD 4 YARD
gii® — o B e
S . - LR N [S
] e
© * kg
. a
A # .
S802 .
P al IS
a b
13
o
p 'é
T CONCRETE L’
NEW ASPHALT REINFORCE ETE . COLUMN
ACCESS DRIVE SLAB ON G —TYP.
® HEADWORKS S A
&, ;
. ©
=C) 2
&) N
8 o
-0
°
10-0" + ¢
\ 2
.I
N S * - a s 4 s /‘ ®
a & 'CI, ‘ol
N IS & -
“ N
: q REINFORCED CONRETE
) " %5 SLAB ON GRADE, TYP.
J SPLITTER BOX s o
[7] q <
& =o|
y X
. e Y " [N R ! /’
___I a b IS L |
o L = &

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

A b A S IS Ab
SBR BASIN #2 i . SBR BASIN #3
12'-4" r-o” -0 r-o” I5'-0"
A NOTE:,
W . PROVIDE WATER LINES TO GRIT
CLASSIFIER AND VORTEX GRIT REMOVAL
EQUIPMENT. COORDINATE WITH
MANUFACTURER.
2. PROVIDE MIN. OF TWO TRANSITION
HEADWOR.K§ - LOWER PLAN m COUPLINGS ON ALL PIPES TRANSITIONING
SCALE: 1I” = 4'-0 S801 FROM SBR TO GROUND FOR SEISMIC
ADJUSTMENT, TYPICAL.
DESIGNED:
SUBleTTED B e AJS e WASTEWATER TREATMENT PLANT IMPROVEMENTS FROJEGTNO, || [BRAVNG KD
DATE: REVISED DESCRIPTION SUBMITTAPPRO] DATE | E;“]%”“TEEESO(% i'\-,ém‘éms- INC.
DLS. COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S801
APPROVED BY: e TELEPHONE: (541) 269-0732
H A www.dyerpart.com
- o HEADWORKS oate | sreeTho
APPROVED: ! AT FULL SCALE l MAY 2016 45 OF 70
IF NOT 1-INCH - SCALE ACCORDINGLY STRUCTU RAL- LOWER PLAN VIEW




May 5, 20I6

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\MB800.dwg, 5/4/2016 2:53:40 PM

37'-4"
23'-4" i
—1-0" I-g" 10'-8" r-o" 12'-0" '-0" f=—
T T I T T qgj Q—ﬂ
a ) o R EA
. 7 K “
b <
4
o 42317 a
N4 <94
< a 4 9,
, < » 4 o
& A a a o |
< < a A ~ a4
Qﬂ 2 4 N ¢ & % a P
a
7
. 418.42'
4 $
4 < v s a
a4 Aq i
&l o 4 a K
‘a % a =z 9 ‘
a® a ©
< © 4 a
3 s °a
4 4 4
4 a
e 4 4 s <
< P - 4 2
4 p)
< 4 4 P > ”
< a %
. ‘ « 4 20975
4
< a <
a
o <
a
a
<
a
<
b a
4
< ﬂ <
a
s <
4 $ 401.50
a _/_.
A ¥ vt P ’ 3 4 il : . “ 4 4 i _ 401.00°
< 4 4 a
a a a4
< 4 a ‘ 4] » ’ ’ 00 & a 4 <
< 4 P . a P Y 4 a
A < 4 AA # <
TYPICAL SECTION- HEADWORKS A
SCALE: I" = 4'-0" 5802
susureD Reviions ns THE DYER PARTERSHE WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJEGT NO. | DRAWING NO.
DATE: REVISED DESCRIPTION SUBMITTAPPR'D] DATE | %"3%"“%&5"5{033 i'\—lgz‘lul‘éERS- INC.
DLS COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S802
APPROVED BY: TELEPHONE: (541) 269-0732
CHECKED: www.dyerpart.com
- o HEADWORKS oaTe | sweer o
ARPROVED: ! AT FULL SCALE ! MAY 2016 OF
IF NOT 1-INCH - SCALE ACCORDINGLY STRUCTU RAL- TYPICAL SECTION 46 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 800 HEADWORKS\M800.dwg, 5/4/2016 2:53:40 PM

20'-6"
== I=6 14'-6" 2'-6"——| 2'-0" |=—o
=‘<7 Hlllil!HIIHIIHHHHI]HHIHIH]IH!HI|HIIIIllIHHHHIHIHH'H]HlIIHI!||llIiIIH”H!!HHHHII'HHHHHHHIHHIHIH I R M
1 |
. 4
1 a7l -,
BYPASS CHANNEL | ? |
<
<
‘ | o | a
q l _ Q_‘*M
7 pa) o a g
a4 < A P < .
a A : 4
421.50° 8 o e d a7y, ‘ 3 4
Ay - - 5 2 , e s L %
a a 4 < & L a
i 4 v “ & 418.42'
] 4 Y 4
a S 4 .
4 9
(<7
-]
pa) & 4
4 d 2
@ a4
<
a
g a a
SPLITTER BOX )
<
a <
a
a
<
a4 k. 4
A 4'-0 I'-0" 13'-0" B-0"f=—
la < ‘
5 a
<
noa 9 AA
P
3]
Pal o o a
a 4 4 al 4
A <
< 4 A N
O Ol .,
< ’
. < 405.00
A a
4 . . & 404.50'
> N4
a a
<. a
a <
<
a & 401.50'
= 2 s Lo . Sl & 40.00'
. a . 4 3 p . 2) &
< 4 4 L 4 i a4 " a s , 9
/\A/ g _a 4 @, i . . a4 % < < a
= a4 @ < 4
4 Kl 4 4 < pa) g
TYPICAL SECTION- HEADWORKS A
SCALE: I" = 4'-0" S803
SUBMITTED BY: REVISIONS PESIONED: THE DYER PARTNERSHIP WASTEWATE PROJECT NO. | DRAWING NO
- i T e | AYS ENGINEERS & PLANNERS, INC. R TREATMENT PLANT IMPROVEMENTS . -
g DRAWN: 1330 TEAKWOOD AVENUE
DLS COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S803
APPROVED BY: TELEPHONE: (541) 269-0732
CHECKED: www.dyerpart.com
DATE: SBM T HEADWORKS DATE SHEET NO.
APPROVED: | ATFULLSCALE | MAY 2016 OF
IF NOT 1-INCH - SCALE ACCORDINGLY STRUCTU RAL- TYP'CAL SECTION 47 70




May 5, 2016

PLOT DATE

12

a0

H e

I
EADWORKS
SEE SHEET M800

3
1S

PRE-REACT
ZONE

SBR #1

\—MUD VALVE,
TYP. OF 4

! WAS TRANSFER ASSEMBLY,
TYP. OF !2|
WAS PUMP,

SBR #3

SBR #2

\l'DISSOLVED OXYGEN &
TOTAL SUSPENDED SOLIDS
PROBES, TYP. OF 4

SBR #4

TYP. OF 4

DECANTER,
/ TYP. OF 4

TERTIARY
FILTERS
SEE SHEET
M1000

SBR-PLANVIEW /1

\\dyer\dyer-part\AAprojects\146 Sutherlin\I146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\MS00.dwg, 5/4/20I6 3:37:55 PM

SCALE: I" = 20'-0" 900, R ——
SUBMITTED BY: REVISIONS e THE DYER PARTNERSHIP WASTEWATER TREAT P PROJECTNO. | DRAWING NO
DATE: REVISED DESCRIPTION SUBMIT|APPR'D[ DATE AdS ENGINEERS & PLANNERS, INC. MENT PLANT IMPROVEMENTS ’ '
: DRAWN: 1330 TEAKWOOD AVENUE
DLS CO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M900
APPROVED BY: TELEPHONE: (541) 269-0732
5 CHECKED: www.dyerpart.com
DATE: AJS SBR DATE SHEET NO.
APPROVED: e CHES LNEH MAY 2016
' AT FULL SCALE OF
SBM IF NOT 1-INCH - SCALE ACCORDINGLY M EC HAN I CA L'PLAN VIEW - L




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\M900.dwg, 5/4/20I6 3:37:55 PM

HORIZONTAL HANDRAIL W/
KICK PLATE, TYP.

WAS PIPING FROM

UTILITY STATION,
TYP.

NEW
PORTABLE HOIST,
TYP.
NN SBR TO SBR Q4217
e [ TR = ==
| =h ‘ Ezl v 420.50'
o - EEPURIP PR PRN] | S SR FREC L. SHWL = 419.00’
Q - —= ﬁﬁg‘ & @S = 419.0C
_/ | ] ﬂ B < S HWL = 417.92
: : MODULATING AIR VALVE
: & DECANTER PER . PER SBR SUPPLIER
' SBR SUPPLIER A TYPICAL OF 4
v TP, & BUL = 412,97
-409.00
@" WAS PUMP|[ 24"¢ EFFLUENT PIPING
. TO TERTIARY FILTER
/—DIFFUSERS
’ l i T g % —==-= - - -40.00"
{ LRELBLLELL LLELELL LLREL LSS ST oty
SBR- TYPICAL SECTION
SCALE: I" = 10-0"
suBueD o REVIIONS THE DYER PARTNERSHI? WASTEWATER TREATMENT PLANT IMPROVEMEN PROJECTNO. | DRAWING NO
DATE: REVISED DESCRIPTION SUBMIT|APPR'D| DATE D:;JWSN. Egla(gl‘#gsam% il\-,é«':‘lul\éERS, INC. ROVEM TS ) *
DLS. COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M901
APPROVED! BY: TELEPHONE: (541) 269-0732
3 CHECKED: www.dyerpart.com
DATE: AJS SBR DATE SHEET NO.
APPROVED: e S MAY 2016 | 49 oF 70
SBM IF NOT 1-INCH - SCALE ACCORDINGLY MECHANICAL' SECTION




May 5, 20I6

PLOT DATE

\\\dyer\dyer-part\AAprojects\|46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\M900.dwg, 5/4/2016 3:37:55 PM

HORIZONTAL HANDRAIL W/

KICK PLATE, TYP.@

420.50'
AT TS | 1 T T ==

1%

ACCESS PANEL TYP.
ONE PER BASIN

||ll‘< :

||I|’<

18"X 18"WALL OPENING,
TYP. OF 10 PER BASIN

1%

S

llll“’ i

||||F

¢ 4

[ Bl GG 1 [

—~ D

3 O 5 A 3

¢ 401.00"

SBR- TYPICAL SECTION

7 s s s

SCALE: I" = 10'-0"

&

REVISIONS [RESIGHED: THE DYER PARTNERSHIP
SUBMITTED BY: PROJECT NO. DRAWING NO.
OATE: e = T T KT D::wi : | ENCINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
DLS. | COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M902
APPROVED BY: ! TELEPHONE: (541) 269-0732
. CHECKED: _ www.dyerpart.com
DATE: AJS e SBR DATE SHEET NO.
APPROVED: oI scaLE | MAY 2016 OF
SBM IF NOT 1INCH - SCALE ACCORDINGLY MECHANICAL' SECTION 50 L




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\MS00.dwg, 5/4/206 3:37:55 PM

a0

=
HEADWORKS N\
|-> SEE SHEET M800
- - 1'-6" —| |=—1-6" "6 s
2 38'-0" 38'—{0" 38-0" 1 38'-0" k)
| o L I [ t J
’ ]
=] " 5
| & =3 & —p & — & —» &— 4
EE NI : -
1 5] o J@
o A \-MUD VALVE,
W =, TYP. OF 4
—— TROUGH
DRAIN TO
SBR #1 SBR #3 MUD VALVE,
I 5
ASIN
.
5 .
= —> &— =0 < —> <— —» &— 3
~
SBR #2 SBR #4
B [ N ) Sl Ly
- 5 | ° . :
| 1 ™ I ~ | ] 3
‘1 T TERTIARY /] a
= \ == |T| r-o"— Zs. Lo ’z" FILTERS |’§, g = [ e }"l "”"O"*
30" 6-0" - &-0"| SEE SHEET M900 |0 5-0 60"
[ 28'-7" | | 28'-7"
(AN
\§901/
SBR- FOUNDATION PLAN /7 1\
SCALE: I” = 20'-0" S900 N D—
DRAWN: REVISIONS
DESIGNED EECHE — B ——— N . Pl Na WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO.
e L I D ) S08 b A, CRESo b4z CITY OF SUTHERLIN 146.38 S900
TELEPHONE: (541) 269-0732
APPROVED BY: witw.dysrpart.com SBR DATE SHEET NO.
. | | |




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\M900.dwg, 5/4/20i6 3:37:55 PM

[ 4 420.50'
= ” ‘ &
PN ) I'-0" —=—{ |=— —| & |=—1-6
& 409.00°
18"X I18"WALL OPENING,
TYP. OF 10 PER BASIN
p < : 7_‘ & 401.00°
°
~
SBR- TYPICAL SECTION
SCALE: I" = 10’-0"
REVISIONS THE DYER PARTNERSHIP
DESCRIPTION ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO.
D 5005 BAY. OREGON. 87420 CITY OF SUTHERLIN 146.38 S901
S o
: — : SBR DATE SHEET NO.
I:‘ NOTI-Ilb:IHF-L::?l;LSECAACEEDERDINGLYI STRUCTU RAL- SECTION MAY 2016 52 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 900 SBR\M900.dwg, 5/4/2016 3:37:55 PM

A T —— ¢-420.50
,‘ 151" /_3._0" 19°-11" 19'-11" 4_[3,-0” 5"
‘1 e PANEL'_\:\' ' ’ ACCESS PANEL,ﬁ\\: — *
3 _| I=6 : : z 2'-8" TYP. o I——z-o TYP. i z ;
l = T |_| [—I l_] I_ I—— l—“ I_l m l—l m L1 1 I—I [—l I_l 1 [ ] H_—l I_II—I 1 [ &-401.00

8" DEEP X 12" WIDE TRENCH
TYPICAL

SBR- TYPICAL SECTION

SCALE: I" = 10'-0"

&

E ED:

AJS

DRAWN:

DLS

REVISIONS

REVISED DESCRIPTION SUBMIT.

APPR'D.

DATE

APPROVED BY:

DATE:

THE DYER PARTNERSHIP

ENGINEERS & PLANNERS, INC.

1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420

TELEPHONE: (541) 269-0732
www.dyerpart.com

WASTEWATER TREATMENT PLANT IMPROVEMENTS
CITY OF SUTHERLIN

PROJECT NO.

146.38

DRAWING NO.

S902

\ LINE IS 1 INCH i
‘ AT FULL SCALE L
IF NOT 1-INCH - SCALE ACCORDINGLY

SBR
STRUCTURAL- SECTION

DATE

MAY 2016

SHEET NO.

53 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MIO00.dwg, 5/5/2016 3:09:05 PM

24"¢ PIPE FROM

24" X 14"¢ FLG TEE,
/7 TYP. OF 2

/‘ 24"9 FLG TEE

ANT

/.

AN

BASIN # & #ZSBR

10”8 PIPE TO
INFLUENT
PUMP STATION

1
I
i
I
I
|
I
I
I
I
I
I
I
I
J
1
I
I
I
I
I
[
i
I
I
I
I
|
I

I0"% FLG PIPE SPOOL,—=—

TYP., L ‘AS REQ'D. "

10"¢ FLG PLUG VAL
TYP. ; .

RN

TERTIARY
FILTER

24"¢ PIPE FROM SBR
BASIN #3 & #4

TERTIARY
FILTER

14"¢ FLG PLUG VALVE,
TYP. OF 2

14" FLG PIPE SPOOL,
L AS REQ'D. TYP. OF 2

14"¢ FLG PIPE SPOOL,
L AS REQ'D. TYP. OF 2

14”8 FLG 90" ELBOW,
TYP. OF 2

H H |o"lm FLGIQJO‘ ELBéw, -
TYP. .
B TERTIARY EFFLUENT LINE
|
|
|
|
|
|
i
| a
L______TA,*________7v_____*ﬁ________kﬁ________¥~____~_L7~____ ___________________ =]
1°]
24"¢ PIPE TO : :
UV SYSTEM i I~ 24"¢ MJ PLUG
‘ﬁ \ i \ M A
W100y/ 24”6 MJ TEE 24" X 10”0 MJ TEE,
TERTIARY FILTER - PLAN VIEW /1 Tl OF 2
SCALE: I' = 4-0" 100
D S
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP W PREIEETRG, | BEAWNETG
AJS DLS REVISED DESCRIPTION SUBMIT.| APPR'D. [ DATE Esl;loGlTl\éE}g%ED ichELITEANNERS' INC. ASTEWATER TREATMENT PLANT IM PROVEMENTS :
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M1000
, e
APPROVED BY: . l e : TERTIARY FILTER DATE SHEET NO.
. |; NOT |<I:IHF-l;tl;;ittiRD|NGLJ M EC HAN ICAL- PLAN VI EW MAY 201 6 54 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\I46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MI000.dwg, 3/22/2016 9:22:41 AM

|

’L 7 NEW SBR WALL
( BEYOND
- /

24”9 PIPE FROM
SBR BASIN# & #2

24"9 PIPE TO m
UV SYSTEM /

14"¢ FLG PLUG
VALVE, TYP. OF 2

24"¢ X 14"¢ FLG
TEE, TYP. OF 2 \

-

10”9 PIPE TO
INFLUENT

PUMP STATION

10" FLG PLUG VALVE,

TERTIARY
FILTER

24"9 FLG TEE

& 420.50
[0

FILTER

TERTIARY

14"¢ FLG PIPE SPOOL,
L AS REQ'D

14"¢ FLG 90" ELBOW,

TYP. OF 2

TYP. OF 2
10"¢ FLG 90" ELBOW,
TYP. OF 6 N
10"# FLG X PE SPOOL L TERTIARY
AS REQD. TYP. OF 2 — EFFLUENT LINE
[ : ¢—1405.50'
T R i M - s e L e e by s e v oo i on et o e TS P e i
| fo
| .
i |
; '
| : !
| / 4 | A FINISH GRADE,
1' H ' | SEE SITE PLAN
; i ' /
er__l__, i JE P T
| ! I |
| | , — | i
! | i [
________ E p/ 1

BACKWASH LINE

10" MJ TEE

TERTIARY FILTER - SECTION

SCALE: I" = 4'-0"

24"¢ MJ TEE,
TYP. OF 2

\IO"w MJ 90° ELBOW,

24" PIPE FROM SBR
BASINS #3 & #4

DLS

DRAWN:

REVISIONS

REVISED

DESCRIPTION

SUBMIT.

APPR'D.

APPROVED BY:

DATE:

THE DYER PARTNERSHIP

1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420
TELEPHONE: (541) 269-0732

www.dyerpart.com

ENGINEERS & PLANNERS, INC.

WASTEWATER TREATMENT PLANT IMPROVEMENTS

CITY OF SUTHERLIN

146.38

PROJECT NO.

DRAWING NO.

M1001

| LINE IS 1 INCH i
! AT FULL SCALE '
IF NOT 1-INCH - SCALE ACCORDINGLY

TERTIARY FILTER
MECHANICAL- SECTION

DATE

MAY 2016

SHEET NO.

55 oF 70




May 5, 2016

PLOT DATE

<
4 a
.
a
4
.
a
g
4 a
4
a4
NEW SBR WALL —_| 14”8 FLG TERTIARY
. PLUG VALVE, FILTER
TYP. OF 2
e 14”8 FLG 90° ELBOW,
? TYP. OF 2
s M, 10"¢ 90° ELBOW,
. SN 14" FLG X FLG SPOOL, ) TYP. OF 4
i1 _F GEA, TTP' e ] 10" FLG X FLG SPOOL,
A | L AS REQ'D. TYP. OF 2
24”8 FLG 10"¢ FLG
B PLUG VALVE PLUG VALVE,
‘ TYP. OF 4
dd
, 405.50’
b B < - A 2 7 4 N S - p) - - <¢—
a L pal
: rez=ma==- aceadee arearears aSasearsy aseary < a
<
4 ‘ : ©8) So GO OO CH CHCHCH CHCH #
a4 [}
N STRUCTURAL FILL .
A A 9 FINISH GRADE,
qd 4 SECONDARY BACKWASH LINE i / SEE SITE PLAN
Vs EFFLUENT LINE /_ ,
o 2 - <
4 a % 4
< A aq
dd A <

24"¢ MJ X MJ SPOOL,/

L AS REQ'D. TYP.

!

24”0 MJ / 1078 MJ \—24'¢ X 10"¢ MJ TEE,

45" ELBOW, 90" ELBOW, TYP. OF 2
TYP. TYP. OF 3

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MIO00.dwg, 3/22/2016 9:22:41 AM

TERTIARY FILTER - SECTION ¢~ A\

SCALE: " = 4'-0" W

DESIGNED: S - s — ALl SR WASTEWATER TREATMENT PLANT IMPROVEMENTS BROUESTHE: | DREMNSIHE
AlS bLs l D R e e CITY OF SUTHERLIN 146.38 | M1002
o e
APPROVED BY: e TERTIARY FILTER DATE SHEET NO.
T S MECHANICAL- SECTION 208 | 561 = 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\146 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MIO00.dwg, 3/22/2016 9:22:4] AM

-

7 A P B T T = - ” ~ - -
a % a P “ a4 i = 4 < ¢ a
@ e 4 a a 4 a4 4 a 4 <
b a a a < 4 a <
\ . J -4 8 4 . g ) 4 4 4 7 < 4
a < a ] “ a!
a : qa & a4 < 4 a4 q “ 4 N " \
o & . . < 24 a 4@ . " 4 |
a | 7 Bl 4 a a w < 4 4= 4 o
a . 4 P a s a
J a a4 o g 4 a 4 b a |
P 4 < <4 4 9
| a 4 P < 4 4 i B . |
| a 4 - 4 a v g AA < a g
| 4 < a 4 | &
4 Va < g k 4 449 2 < ? a |
- a
. | ’ 5214 P p N 8" CONCRETE SLAB .= 2 a7, ” 3
© | 4 i ° el 4 8 a a . “ a PR
- < o
L N : 4 v < Q ° < a < 4 a4 N ‘ 9
| < ‘ 4 4 .= 4 7 ¢ 4 '
4 o Aq 4 a ? 7 2 a a |
l, ! > a ; 2 < . . a & ] )
& | 2 <ﬂA a “ a7 a4 a9 le
|9 4 a a ’ 7 % 44 v s 4 |
a a =
| < 4 a G A Y g < = ya) < a A:
4. ] . 4 4 7 4 v 4 <l
|4 4 a % < & a 4 7 a 4 < a |
ql A9 a a » < 4 4 a b a < |
| 2 < ' a < a a
! 9 A aq 4 4 4 N & < :d
<7
a 1 ¢ “ P i ? SRR 4 ‘ 4 a4 P s 4 |
: < 4 a ;0 . 4 < o 2 a fF | <
7 a a
4 < 2 4 | a
I, P ; 9 -4 & gy < |
| . . a 4 Z s 4 P g |
| @ 4 a @ < £ 4 4 a ¥ °
| ’ 4 4 4 o ‘ C I N
7., > q % 4 s P > a i 3
i < 4 4 a ’ a a 4 7 d 3 b 4
a < 4 |
~ ! 4 EQUIPMENT ;e 74 EQUIPMENT 5 2 2 a -y "
k‘) a | < » PAD 4 4 g9 -4 A ) PAD 4 7 | <
| 4 a s < 4 a @ a2 aq |
| a : a N v < 2 a 4 ki |
| 4 g 4 4 4 < 4 414
a
a 3 i o . a 4 % ) 7 1<
| a £l 4 2
P 4 < p) 4 P A I
| 4 4 4 a o < 3 2 4 a s |
W al a < N 4 a4 9 pa) <
4] ol 4 ” i < P A q a v s < | 4
| A i a a A a . < ¢ 4 4 ? !
\ at < 4 4 K - 4 | a
] <4 4
:A < g A . 4 9 i b 4 A
< 4 p) 4 a g |
| L < 4 s < 4 A 9 5
< 4 a 9 < a 4 |
4 | < 4 4 < ¢ [
B! 4 < 4 o 4
| a Ly a4 < 4 < |
| Al 3 als < a4 4 a % 1.2 < |
- <
= J ) e e ’ “ 50~ B B
in 4|, &4 < 2 . 4 9a 4 7 ! k
4 a 4 a f Ta s < 4 I
a 4 P 4 h < | 4
| < 3 a i a4 < 4 4 < ]
< | 4 <. ) a a 4 < 4 2y
LT 4 49 4 < <
=4 p: —:___L* ‘‘‘‘‘ it B A——__"‘L*—A—_‘:"c————f*—: ————————— -
< g a a " 4 7 - 4 a pa) <
= g4 2 ¥ < ° 2 4 a
7" 4-3" 7.3" 4-3" 7"
30'-0"
TERTIARY FILTER - PLANVIEW /1 ~—
SCALE: I” = 4'-0" w = —
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
PROJECT NO. DRAWING NO.
" " T — L AR, W, WASTEWATER TREATMENT PLANT IMPROVEMENTS
1330 TEAKWOOD AVENUE
COOS BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 $1000
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
APPROVED BY: DATE SHEET NO.
. e — TERTIARY FILTER
5 I 1
STRUCTURAL- PLAN VIEW MAY 2016 | 57 oF 70

IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MIO00.dwg, 3/22/2016 9:22:41 AM

7'-1" 4'-3" 7'-3" 4'-3 7’1"
E(XL[;IPMENT EggIPMENT
= 405.50
S — I o
| |
[
! |
t ~ 1=
|
: : FINISH GRADE,
| | [SEE SITE PLAN
! |
I - i _
| | | | 5
i i % | | RN & 400.50
] [ N I
L 3 ——I
TERTIARY FILTER - SECTION
SCALE: I" = 4'-0"
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO DRAWING NO
AJS BLS REVISED DESCRIPTION SUBMIT.| APPR'D. | DATE EZJOGITI\éEEwRS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IM PROVEMENTS ’ i
= B CITY OF SUTHERLIN e | $1001
APPROVED BY: i cyeipacticom TERTIARY FILTER DATE SHEET NO.
) 1 LINE IS 1 INCH
DATE. l: NOT 1I:IHF-l;I;lI-\LSECAT:|;iRDINGLVI STRU CTU RAL- SECTION MAY 201 6 58 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1000 TERIARY FILTERS\MIO00.dwg, 3/22/2016 9:22:41 AM

420.50'
4
a NEW SBR WALL
42
pa)
= 24'-0”
4 9’-6" 8'-7" 511"
‘ EQUIPMENT
PAD ——
a pa) & a
&4 < A g
< 405.50
< ; " g 4 a B N i) q,‘—
g g 4
) A
4 FINISH GRADE,
4 / SEE SITE PLAN
a " . a
» 49 _\_ 400.50'
. SR e
< 4
TERTIARY FILTER - SECTION
SCALE: I" = 4'-0"
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
e i, T e T Tore ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS RRSRESTG, ) ShaliNaAs,
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 S$1002
TELE:HONE:((SM) 269-0732
APPROVED BY: RIW.CoRrRart.com
SR TERTIARY FILTER DATE | SHEETNO.
DATE: | LINE IS 1 INCH |
! AT FULL SCALE i
1F NOT 1-INCH - SCALE ACCORDINGLY STRUCTURAL- SECTION MAY 2016 59 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1100 UV\MIIOO UV REV Il-23.dwg, 11/30/20I5 4:42:52 PM

18"¢ MJ 90" ELBOW

18"¢ PE X PE PIPE
SPOOL, L AS REQ'D

18" FLG X MJ

PLUG VALVE \

18" FLG CROSS
12"8 FLG X MJ

18"¢ FLG X FLG PIPE
SPOOL, L AS REQ'D

ALUMINUM STAIR / HANDRAIL / LANDING

i

90" ELBOW

PLUG VALVE 7

——18"¢ FLG 1 ’
/ 90° ELBOW =)
* * ] 2

18" FLG ——\

UV DRAIN LINE
TO SEWER MH

18"¢ MJ 45" ELBOW

% ]
% &
%Q &
VAULT DRAIN LINE ¢ to
TO SEWER MH &
A,
A
&, &

18"¢ FLOW METER UTILITY VAULT
\ / L X WX H AS REQD
\ 7

12”8 FLG X MJ ' =
\\ PLUG VALVE A< ,

18"¢ FLG Y

— —_— n-
, 5 = = - |
‘ . ULTRAVIOLET DISINFECTION | — = ar | 18"¢ PE X PE PIPE M 18"¢ PE X PE PIPE | m
i 7 - I SYSTEM = = &t SPOOL, L AS REQ'D SPOOL, L AS REQ'D
12" PIPE X o = = S I
TO EXISTING NN == == L, -
CHLORINE 18”8 X 12" Z i - - I = = < X \ / 24F¢§oﬂPE
CONTACT FLG REDUCER 18"¢ FLG [ I L I 18”8 FLG AN 7 24"g X 18" TERTIARY
CHAMBER —— PLUG VALVE ElPAES sRPE%QID. FLG REDUCER FILTERS
MJ PLUG VALVE i \/ 18" FCA,
TYP.
ALUMINUM STAIR / HANDRAIL / LANDING
L |- T T ]
& ) )
LCONCRETE PIER & STEEL \— CONCRETE SLAB TO BE
i ROOF SUPPORT COLUMNS DETERMINED BY OTHERS
18" PIPE TO EXISTING
TO BE DETERMINED BY TYP.
IRRIGATION TANK OTHERS, TYP.
UV DISINFECTION - PLAN VIEW /1) —
SCALE: I” = 4'-0” W - —
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
o T Ty ey ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
— — 1330 TEAKWOOD AVENUE
COO0S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M1 1 00
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
AEEROVEIDY: —— UV DISIFECTION il B
DATE: e some MECHANICAL - PLAN VIEW MAY 2016 | 60 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1100 UV\MIIOO UV REV II-23.dwg, 11/30/20I5 4:42:52 PM

STEEL ROOF STRUCTURE

CONCRETE PIER & STEEL
ROOF SUPPORT COLUMNS,
TYP.

18"
BY-PASS

12

ULTRAVIOLET DISINFECTION |
SYSTEM

ALUMINUM STAIR,
HANDRAIL, & e
|| LANDING, TYP. — | - o
" o ° —
) mik: 3l

t‘i'ﬁ%

‘ N0 SIS
_/ SHE DL

CONCRETE SLAB @

18"¢ PE X PE PIPE
SPOOL L AS REQ'D

UV DISINFECTION - SECTION A
SCALE: I" = 4'-0" 110

DESIGNED: DRAWA ___ s IR B DL EERS, TVB, WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING No.
= = l D Jl0 Eatom peNe CITY OF SUTHERLIN 146.38 M1101
TELEPHONE: (541) 269-0732
APEROVEDBY: = UV DISIFECTION oate | sheeT o
S e sone | MECHANICAL - TYPICAL SECTION MAY 2016 | 61 oF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1100 UVAMIIOO UV REV II-23.dwg, 11/30/2015 4:42:52 PM

24-0"
] O
\‘-12" CONCRETE -SLAB _ h
e :
= =
NOTE:
SLOPE TOP OF SLAB TO
ULTRAVIOLET DISINFECTION
EQUIPMENT DRAIN LOCATION L
UV DISINFECTION - PLAN VIEW /1 \ S
SCALE: I" = 4-0" 110
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP
j — . plepe ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS REGEEETNG, § BRANIEGRS,
DR e w2 1o | S1100
APPROVED BY: www.dyerpart.com
APERSCRRL, . S UV DISIFECTION oate | sheer No.
IFNDT1-|:(1)-HF~Lill‘:I;LSECA2:;ERDINGLY' STRUCTU RAL - PLAN VIEW MAY 2016 62 OF 70




\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\PROCESS AREA 1300 SLUDGE HOLDING\NEW DIGESTER TANKS.dwg, 11/30/2015 2:12:49 PM PLOT DATE May 10, 2016

T0
DEWATERING
FACILITY IN
EXISTING
FILTER
BUILDING

TO NEW
INFLUENT
* l PUMP STATION

SEE
SHEET
M1303

EXISTING 18¢ IRRIGATION LINE TO

GOLF COARSE / FORDS POND

SRR

TANK 3S

B

PLAN VIEW

- }— EXISTING 27"¢ OUTFALL LINE

TO FARM

SEE B/M1301

(1

_—
130

— — 3} —~ EXISTING 189
IRRIGATION LINE

KEY NOTES

(1) NEW 3"8 WAS FROM SBR
STRUCTURE

(2) NEW 3¢ My 90" ELBOW,
TYP. OF 9

(3) NEW 6"¢ MJ 90" ELBOW,
TYP. OF 13

(4) NEW 4”9 My 11.25' ELBOW,
TYP. OF 4

(5) NEW 8”9 MJ 90" ELBOW

(6) NEW 8" X 4" MJ TEE, TYP OF 7
(7) NEW 39 MJ TEE, TYP OF 7
NEW 6”8 MJ TEE, TYP OF 6

(9) NEW 6”8 TRANSFER SLUDGE
PIPING

NEW 3"¢ MJ 45° ELBOW,
TYP OF 4

(1) NEW 69 MJ 45" ELBOW,
TYP OF 4

(12) NEW 8" My 45" ELBOW,
TYP OF 4

NEW 8"¢ DECANT DRAIN TO
NEW INFLUENT PUMP STATION

NEW 6”@ FLG X MJ PLUG VALVE
TYP. OF 4

(i) NEW 6"¢ FLG TEE, TYP. OF 4
NEW 6"¢ FCA, TYP. OF 2

(7) NEW 6”8 PIPE_SPOOL,
LENGTH AS REQUIRED

NEW 3" FLG 90° ELBOW,
TYP, OF 16

NEW 6°¢ FLG 90° ELBOW,
TYP, OF 24

NEW 4"¢ TELESCOPING VALVE,
TYP. OF 8

(2)) NEW 8" FLG PLUG VALVE
TYP. OF 10

(22) NEW 89 FLG 11.25" ELBOW,
TYP. OF 20

(23 NEW 8"% FLG 90" ELBOW,
TYP. OF 4

NEW 8”9 FLG TEE,

TYP. OF 8
(25 NEW 8" FLG PIPE SPOOL,

LENGTH AS REQUIRED
NEW BIOSOLIDS TRANSFER PUMP
@7 NEW 4”8 My 45° ELBOW,

TYP OF 2
NEW 8" X 4" MJ REDUCER

NEW BIOSOLIDS TRANSFER PUMP

REVISIONS

REVISED

DESCRIPTION

SUBMIT.

APPR'D.

DATE

/| COOS BAY, OREGON 97420

APPROVED BY:

DATE:

= www.dyerpart.com

THE DYER PARTNERSHIP

ENGINEERS & PLANNERS, INC.
330 TEAKWOOD AVENUE

TELEPHONE: (541) 269-0732

WASTEWATER TREATMENT PLANT IMPROVEMENTS
CITY OF SUTHERLIN

PROJECT NO. DRAWING NO.

M1300

146.38

\ LINE IS 1 INCH |
i AT FULL SCALE !
IF NOT 1-INCH - SCALE ACCORDINGLY

BIOSOLIDS TREATMENT
EXISTING DIGESTER - REHABILATION

DATE SHEET NO.

MAY 2016 | 63 oF 70




LOT DATE

Ii
w

WAS LINE

NEW 3"¢ /

SECTION VIEW

NEW 6"¢ BIOSOLIDS
TRANSFER LINE

(15
(16

VARIES

VARIES [

© &

NEW 4" SUPERNATE LINE

\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\PROCESS AREA 1300 SLUDGE HOLDING\SECTIONS.dwg, 11/30/2015 4:41:18 PMP

EXTERIOR TANKS - PIPING

SCALE: |” = 4'-0"

KEY NOTES

(1) NEW 4" TELESCOPING VALVE

(2) NEW 478 FCA

(3) NEW 4”8 FLG X PE PIPE SPOOL, LENGTH AS REQUIRED

(4) NEW 478 FLG 90" ELBOW
(5) NEW 4”8 RFCA
(6) NEW 4" PIPE SPOOL, LENGTH AS REQUIRED

(7) NEW 8" X 4" MJ TEE, EXCEPT FOR TANK 1N,
SEE DETAIL

NEW PIPE PENETRATION, SEE DETAIL@

@ NEW PIPE SUPPORTS

NEW 3"¢ FLG X PE PIPE SPOOL, L = 2'-0"

389.00'+ TOP OF BOTTOM
BASIN SLAB

() NEW 3"8 FLG 90" ELBOW
(i2) NEW 6”8 FLG 90" ELBOW
(i3) NEW 3"8 PIPE SPOOL, LENGTH AS REQUIRED
NEW 6"¢ PIPE SPOOL, LENGTH AS REQUIRED
(15) NEW 3¢ MJ 90" ELBOW

NEW 3" PIPE SPOOL, LENGTH AS REQUIRED

¢ 404.50'+ TOP OF BASIN WALL

e 400.00'+ EXISTING FINISH GRADE

NEW 3" WAS LINE —‘ﬂ

NEW 6" BIOSOLIDS ——— |
TRANSFER  LINE

EXTERIOR TANKS - PIPING

SCALE: I" = 4’-0"

(2)) NEW 6”8 FLG PLUG VALVE
(22) NEW 6"¢ FLG X PE PIPE SPOOL, LENGTH AS REQUIRED
(23) NEW 3"8 FLG PLUG VALVE
NEW 3"¢ FLG X PE PIPE SPOOL, LENGTH AS REQUIRED

@ NEW 4"¢ MJ 11.25° ELBOW OR NEW 4" RFCA ON ALL
OTHER DECANT PIPING, REFER TO THE PLAN VIEW ON
SHEET M1300.

@ NEW 3"¢ MJ TEE OR 90" ELBOW, REFER TO PLAN VIEW, SEE

SHEET M1300
NEW 6”2 MJ 90° ELBOW

NEW 6"¢ PIPE SPOOL, LENGTH AS REQUIRED

NEW 6"¢ MJ TEE OR 90" ELBOW, REFER TO PLAN VIEW. SEE

SHEET M1300

DESIGNED DRAWN: — R et iy i e WASTEWATER TREATMENT PLANT IMPROVEMENTS HRSIESTRG. | DRI
- l D ) co0s BAY, onEeon S7izn CITY OF SUTHERLIN 14638 | M1301
APPROVED BY: ww:"dyerp:::?; — - BIOSOLIDS TREATMENT DATE SHEET NO.




\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE—DESIGN\PROCESS AREA 1300 SLUDGE HOLDING\SECTIONS.dwg, 11/30/2015 4:41:18 PM PLOT DATE May 5, 2016

CENTER TANK

OUTER TANK

[ [ :

e 404.50'+

@ 400.00'+

$ 389.00'+

TOP OF
BASIN WALL

EXISTING FINISH
GRADE

TOP OF BOTTOM

B BASIN SLAB
®
CENTER TANK - SUPERNATE PIPING A
KEY NOTES SCALE: I” = 4-0" 130
(1) NEW 4" TELESCOPING VALVE
(2) NEW 4”@ FCA
(3) NEW 4”8 FLG X PE PIPE SPOOL, LENGTH AS REQUIRED
(4) NEW 479 FLG 90" ELBOW
(5) NEW 4”8 MJ 11.25' ELBOW OR NEW 4”8 RFCA ON ALL
OTHER DECANT PIPING, REFER TO THE PLAN VIEW ON
SHEET M1300.
(6) NEW 4"8 PIPE SPOOL, LENGTH AS REQUIRED
(7) NEW 8" X 4" MJ TEE OR TEE, REFER TO PLAN SEE SHEET M1300
NEW PIPE PENETRATION, SEE DETAIL @
@ NEW PIPE SUPPORTS @
NEW 4" FCA
(1) GROUT FILL EXISTING CLARIFIER TROUGH
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECTNO. | DRAWING NO.
s e TS TR ETS ENGINEERS & PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
1330 TEAKWOOD AVENUE
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M1302
TELEPHONE: (541) 269-0732
APPROVED BY: www.dyerpart.com
S E . i ) BIOSOLIDS TREATMENT RATE SHEETNO:
DATE:
' ATFULLSCALE CENTER TANK SECTION VIEWS MAY 2016 | 65 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




\\dyer\dyer—part\AAprojects\146 Sutherlin\146.38 WWTF Pre—Design Report\dwg\PRE-DESIGN\PROCESS AREA 1300 SLUDGE HOLDING\SECTIONS.dwg, 11/30/2015 4:41:18 PM PLOT DATE May 5, 2016

NEW 3”8 WAS PIPING

NEW 6”9 SLUDGE ——-‘
TRANSFER PIPING QL

NEW 6”9
NEW 6”8
NEW 6”9
NEW 3"s
NEW 3"¢
NEW 3”@
NEW 3"¢
NEW 3"¢

NEW 6”8

BREIREHLEO

NEW 6"¢

TOP OF BASIN WALL

e 404.50'+

CENTER TANKS - PIPING

OUTER TANK

SCALE: I” = 4'-0"

KEY NOTES

MJ 90" ELBOW

PIPE SPOOL, LENGTH AS REQUIRED

MJ TEE

MJ TEE

PIPE SPOOL, LENGTH AS REQUIRED

MJ 90" ELBOW

FLG X PE PIPE SPOOL, LENGTH AS REQUIRED
FLG 90" ELBOW

FLG X PE PIPE SPOOL, LENGTH AS REQUIRED

FLG 90" ELBOW

@

() NEW 6”8 FCA

(i2) NEW 39 FCA

(i3) NEW 6”8 PIPE SPOOL, LENGTH AS REQUIRED
NEW 3”8 PIPE SPOOL, LENGTH AS REQUIRED
(i5) NEW 6”8 FLG PLUG VALVE

NEW 3"¢ FLG PLUG VALVE

(i7) NEW 6”8 FLG X PE PIPE SPOOL, L = 2'~0"
NEW 38 FLG X PE PIPE SPOOL, L = 2'—0"

NEW PIPE PENETRATION, SEE DETAIL@

PLUG EXISTING CONTACT CHAMBER OUTLET.

e 400.00'+ EXISTING FINISH GRADE

CENTER TANK

389.00'+ TOP OF BOTTOM
BASIN SLAB

MODIFY EXISTING CONCRETE BAFFLES AS REQUIRED TO UTILIZES AS PIPE SUPPORTS

GROUT FILL EXISTING CLARIFIER TROUGH

REMOVE EXISTING WEIRS AND FILL BLOCKOUT WITH CONCRETE.

NEW PIPE SUPPORTS @

NEW 8"¢ PLUG VALVE
NEW 8"8 FCA

NEW 8"¢ FLG X PE PIPE SPOOL, LENGTH AS REQUIRED

PBBEROB®

NEW 8"¢ ELBOW OR TEE, REFER TO PLAN VIEW ON SHEET M1300

J AT FULL SCALE !

IF NOT 1-INCH - SCALE ACCORDINGLY

Gshieae e . Lol e WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWING NO.
= | D ) cadk BAY oo ezo CITY OF SUTHERLIN 14638 | M1303
AREROUEIRYS — BIOSOLIDS TREATMENT DATE | SHEETNO.
DATE: | |

CENTER TANK - SECTION VIEW MAY 2016

66 oF 70




\\dyer\dyer-part\AAprojects\I46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1300 SLUDGE HOLDING\EXISTING FILTER BLDG.dwg, II/30/20I5 3:45:03 PM_PLOT DATE May 5, 20i6

EXISTING FILTER BUILDING

/////

%

- %/////

NEW HORIZONTAL CONVEYOR

INSTALL NEW EXHAUST FAN
SIZE TO BE DETERMINED

NEW 6”2 DRAIN
LINE _\
e ——— e e e

TO NEW BIOSOLIDS STORAGE FACILITY

/— NEW INCLINE CONVEYOR

.
.
%
’
7
%
é
%
Z
Z

NEW DEWATERING SCREWPRESS —— |

INSTALL NEW OVERHEAD DOOR
SIZE TO BE DETERMINED

NEW
CATCH BASIN

& FLOW METER

POLYMER
STORAGE
AREA

i
th
1
\\\\\\\\\\\\\\\\QI\\Ql AN\

||
T
|
T
|
I
]
|

N O\

5 " s /////

i

I

]
1
11
11
11
11
11
11
11
11
B NEW 6”8 SLUDGE
N TRANSFER
11
11
1
11
11
Il
11
11
11
11
11
11
11
11
11
|
11
11

::::::::::::__ﬂi

TO FROM
EXISTING EXISTING
WETWELL DIGESTERS
SEE SHEET SEE SHEET
Cl02 FOR CI02 FOR
CONTINUATION CONTINUATION

NEW SAMPLER

EXISTING OFFICE BUILDING

SLUDGE DEWATERING PLAN VIEW m
SCALE: I" = 8'-0" 131

27

MMM

AN

N\

7

A\

mmi—7

7

?
-
%

////////// N /////"//// ’/’/{//////

!
|

DN
N\
N\
\
N
NN

\\\\\\\\\\\\\\\\\\\“\\\\\\

N\

i

%

%
%
2
?

“

/////////////////////// ////////%/ i
7,

\'\\\\

\\\\

/

o e | [] | EIGNCERS & FLANNERS, e WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECT KO, | DRAWING No
- | el CITY OF SUTHERLIN 14638 | M1310
. A‘ ! Efz;orr;idgﬂ) 269-0732
P DATE: |~ LINEIS1INCH ) BIOSOLIDS TREATMENT DATE SHEET NO.
| i, SLUDGE DEWATERING - PLAN VIEW MAY 2016 | 67 or 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\I46 Sutherlin\146.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1400 EVERETT AVE PS\MI400.dwg, 3/22/2016 9:23:03 AM

E

EXISTING PUMP STATION BUILDING.

EXISTING PUMPS - TO BE REMOVED UPON COMPLETION OF NEW PUMP STATION.

NEW PUMP STATION.

EXISTING FLOW METER AND VAULT. EXISTING PIPING TO BE ABANDON IN PLACE
AFTER METER RELOCATION. EXISTING VAULT TO BE REMOVED.

EXISTING GENERATOR.

EXISTING 18" SANITARY SEWER LINE. ABANDON IN PLACE AFTER COMPLETION OF
NEW PUMP STATION.

EXISTING GRINDER MANHOLE. RE-CHANNEL TO NEW 18" OUTLET.
EXISTING 48" MANHOLE.

EXISTING 48"¢ MANHOLE.

EXISTING CHANNEL FOR 18" STUB-OUT. REMOVE EXISTING CDF FILL.
EXISTING 14" WATER LINE, PROTECT IN PLACE.

EXISTING CHAIN LINK FENCING TO BE REMOVED.

NEW 18"¢ GRAVITY SEWER LINE.

NEW 48" MANHOLE.

NEW 10'¢ WETWELL.

NEW SUBMERSIBLE PUMPS TYPICAL OF 3, SEE MI400 & MI40l.

NEW EFFLUENT PIPING AND VALVE VAULT, SEE MI400 & MI40I.

NEW 12" DUCTILE IRON EFFLUENT FORCE MAIN.

RELOCATE EXISTING 10"¢ FLOW METER TO NEW VAULT.

CONNECT NEW 12"¢ FORCE MAIN TO EXISTING 10"¢ FORCE MAIN IN ALLEY.
EXISTING POWER POLE, PROTECT IN PLACE.

NEW POWER CONDUIT FROM POWER POLE TO NEW CONTROL PANEL.

ORORRPRAREIERDBEEER BB B VRO

NEW CHAIN LINK FENCING TO ENCLOSE NEW PUMP STATION AS SHOWN.

NOTE

St
I. FACILITIES LOCATED OUTSIDE I00YR FLOOD PLAIN.

2. EXISTING PHONE LINE WILL NOT BE LOCATED BY
UTILITY COMPANY

t

EXISTING WETWELL ACCESS. WETWELL TO BE SLURRY FILLED UPON COMPLETION OF

- / ;1
o o © 2 o ( T / ,
/
Ve
Pd /
1 / /
£ g ,
X | Vi /’
Pe / |
]
O ¥ )
@] @~ |
rd
- o

o

o}

(0]

&

\‘.’K\\.\\\\\\\\\\\\

AN\

[0}

E. EVERETT AVE.

EVERETT AVE. PUMP STATION PLAN VIEW /1
SCALE : I" = 20’ 140
NOTE: NOT ALL PIPING SHOWN FOR CLARITY

| | i R apetizs Ry st LA WASTEWATER TREATMENT PLANT IMPROVEMENTS PROJECTNO. | DRAWNG KO
SEM = I D ) %ﬁi;ﬁ?‘?ﬁ%@fg%z CITY OF SUTHERLIN 146.38 D1400
APPROVED BY: ww:"dyerp::‘:?: — . EVERETT AVE PUMP STATION DATE SHEET NO.
DEMOLITION- PLAN VIEW V2016 |68 or 70




May 5, 2016

PLOT DATE

O

EXISTING GENERATOR

10" X 12"¢ MJ REDUCER
(TYP. OF 2)

(A
LU

10" RESTRAINED FCA

(TYP. OF 2)

N

1
|

|1

i
I
RELOCATED 10"¢ FLG 4/ \—

FLOW METER

|
%ITfE

12"¢ MJ PLUG VALVE —

NEW PUMP_STATION |
/ CONTROL PANEL |
|

|

EXISTING PUMP
STATION BUILDING

2"8 PVC METER‘/

VAULT DRAIN

NEW METER VAULT

/ NEW INFLUENT DEFLECTOR

NEW 18”8 SEWER INLET

A

o (g —1 g \
v, v I_V“%J 4 » ~ v ~
/ E v .
v - -NEW MELTRIC PLUGS
NEW BACKFLOW —1 ¥ \ e UmiTy N b (TYP. OF 3)
PREVENTOR ¥ STATION i Uk Gy \v SN N
7 " i
v v v v v
\ - =7
v 10"¢ FLG SWING CHECK VALVE v
W/ LEVER (TYP. OF 3) \
7 o - -
A 10"¢ FLG PLUG Toov Y i
N VALVE (TYP. OF 3) 10”8 FCA _
- ==
108 FLG 90" ELBOW WY O Sle-gy
v ¥ (TYP. OF 2) \ DL T
v/ s
S
O
oY
v -
A I
v N/ =
s
>
[v | -
L.
| ri FNY
v, v ‘(Mf] :
R
S :
RN A
N 5V,
5% AN
v \ \
12"¢ FLG WYE ™~
PIGGING PORT \ : \_,\" <~
v 10”8 FLG CROSS VAULT v S
v _"l v =
K I0"¢ FLG SPACER, v '
- 5" >
vy L \ 5V(TYP. ODFVZ) v i T vy v. v v v
v \ v i

\NEW 108 WET WELL

\6" CONCRETE SLAB W/

#5 @ 12" 0.C.E.W. OVER
12" AGGREGATE BASE.

PLAN VIEW- EVERETT AVENUE PUMP STATION /1
SCALE : I" = 4'-0" 140

T <

\\dyer\dyer-part\AAprojects\I46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1400 EVERETT AVE PS\MI400.dwg, 3/22/2016 9:23:03 AM

DESIGN BEAWR: _— il Lt o A, WASTEWATER TREATMENT PLANT IMPROVEMENTS FROJECFNG. | DRAMINGING:
s oL D Goos A OnEoo Sz CITY OF SUTHERLIN 14638 | M1400
APPROVED BY: '""I"d"e"’::":‘l’: _ ] EVERETT AVE. PUMP STATION DATE SHEET NO.
DATE IIF NOT 1I:IHFL;LCLALSECAA;EIE)RDINGLV| M EC HAN ICAL- PLAN Vl EW MAY 201 6 69 OF 70




May 5, 2016

PLOT DATE

\\dyer\dyer-part\AAprojects\|46 Sutherlin\|46.38 WWTF Pre-Design Report\dwg\PRE-DESIGN\PROCESS AREA 1400 EVERETT AVE PS\MI400.dwg, 3/22/2016 9:23:03 AM

NEW WATER TIGHT PRE-CAST
CONCRETE VAULT WITH H-20
LOAD RATED LID AND ACCESS

HATCH

12"¢ BLD FLG

HATCH

CONCRETE VAULT WITH H20
RATED LID AND ACCESS

NEW VALVE VAULT

NEW 10’8 WETWELL

WATER TIGHT ALUMINUM ACCESS

HATCH WITH SAFETY GRADING, LOCK,
AND HANDLE

g L = | N LA b : — e $ TOP ELEV= 5/5.00
; 1 n N
RELOCATED 10”9 : S ) 1 o it { )Ex0a, ) 50
FLG FLOW METER . 608 « 12"6 FLG 45° ELBOW PR < e
10"¢ RESTRAINED : 12" X 10"¢ FLG REDUCER < a
FCA (TYP. OF 2) 10"¢ FLG 90" ELBOW |-
CONNECT TO :
EXISTING 10” ClI — /X/ (TYP. OF 3)
SEWER LINE — 2 _ .
. —] S T — ¢ PIPE ¢ ELEV= 5/0.50
— FCA
* - < 1]
/ 7 - || b NEW FLOAT, TYP.
10" X 12" s / SR - T e —— —
MJ REDUCER : . Z 2 B |
" 2" PVC FLOW e
(TYP. OF 2) % METER VAULT 12"¢ FLG WYE / - p%f_g%o j ‘ 3"s
Ost DRAIN PIGGING PORT 087 2"¢ PVC VALVE r STAINLESS STEEL
10" FLG CROSS VAULT DRAIN WITH - L GUIDE RAILS
DUCK BILL CHECK NEW INFLUENT DEFLECTOR
(TYP. OF 2) VALVE é /_
NEW METER VAULT :
10" FLG PLUG ¢
VALVE (TYP. OF 3) :
10" FLG SWING CHECK VALVE NEW I8¢ SEWER INLET
W/ LEVER (TYP. OF 3)
10"¢ FLG X PLAIN END — . . L
PIP SPOOL, L AS REQ'D ‘ _@ 18"¢ INLET, I.E.= 501.72'+
7/
p
; NEW SUBMERSIBLE
] " PUMP (TYP. OF 3)
¢ ¢
10" x 6"¢ FLG REDUCER—| . -
‘ e s _é BOTTOM ELEV= 495.00'
/.:1 {v .. . < .
£ ) - . .l T4
6"8 QUICK DISCONNECT d%%%ﬁ%?a \
ety D DT NEW PRESSURE TRANSDUCER
SECTION- EVERETT AVENUE PUMP STATION
SCALE: I" = 4'-0"
DESIGNED: DRAWN: REVISIONS THE DYER PARTNERSHIP PROJECT NO. DRAWING NO.
- - e e ENGINEERS 2 PLANNERS, INC. WASTEWATER TREATMENT PLANT IMPROVEMENTS
C00S BAY, OREGON 97420 CITY OF SUTHERLIN 146.38 M1401
TELEPHONE: (541) 269-0732
APPROVED BY: Way.dyerport,com DATE SHEET NO.
. - EVERETT AVE. PUMP STATION
MECHANICAL- TYPICAL SECTION MAY 2016 | 70 oF 70
IF NOT 1-INCH - SCALE ACCORDINGLY




